ARRRIBRAL ) 5 dclbach . A B i AN it

MASTER PARTS MANUAL

ROTARY MOWERS

RALLY LAWN TRACTORS

MODELS:

M1118AR
M6187AR
M6517BR
M6538AR

K8327AR
" ! K8327BR
"\ K8327CR

L0239AR

L1219AR-— -7

L8218AR
L8218BR
L8218CR

LAO49AR

LAO58AR
LAOBBAR -

v 0o

:‘je"‘-@«: CZL Twwek™
Lowmoor. Pase Foon .
Iy Fevalianc -

LAWN AND GARDEN
POWER EQUIPMENT

ROEER S/ALES CORE

1905 WEST COURT STREET
KANKAKEE, ILLINOIS 6803801

7 e L ?’(:c\/[wvj % \/{w’:,jc~
s

/
7
/
!

/

/fz’ ]85
o ',L Y,/
¥ r9Y
[y cn s

- PRICE $2.00
FEBRUARY 1, 1979




ROPER 20" 148 CC 3.5 H.P. ROTARY LAWN MOWER MODEL NUMBER MIIIBAR

REPAIR PARTS

ROPER 20" 148 CC 3.5 H.P. ROTARY LAWN MOWER MODEL NUMBER MINBAR

REPAIR PARTS

Rel.} Part Rel.] Part
Nod No. Part Name No.1 No. Part Name
64932 18 | 67360 | Hub Cap (R.R.

1

2 ndle - Low Nuh-v Flat Stec
3 ) 67504 | Wing Nut 5/16-18 .250

4 | 58714 | Bolt, Hondle 5/16-18 X 13/4 20 § 54005

5 | 51793 [ Hai

6

7

8

9

Cotter — 3/4 5
72502 | Rear Skirt 2 | 7400 | Mar, Lu(k Yais R P
72503 | Skirt Keopor RF.—LF)
63640 | Cotrer Pin — 3/4 2 | e Du:hm;- Guard
79262 Housing W/Silk Sereening 23 | e9179 Screw, Machine 710-24 X 172
W/Decal (Incl. Ret. £10) 24 | 69180 Nut, Lock 710-24
10 | 72221 | Decal - Housing 25 | 75773 | Decal - Fuel Tank
i | 62836 Hand Bracket Assembly—Right 26 | 49226 Blndn Flange Assembly
12 | 62887 | Handle Bracket Assembly-Left K37 | 49229 | Bio
15 L 5887 | Scrow, Seli-Topping 5/16-18 f25 | a5 Worher, Bloda
3

29 | 54867 | Washor, Spring (Balleville Type}

14§ 75766 | Number Plate 30 | 51433 | Ny, Nylok 5/8-18

15 | sase Serow, Seli=Tapping 110-24 X |31 | ea205 Hex Hoad W/Lock
8 X 7/8

16 § 60838 Axlc Bali 3/8-16 (R.R.-L.R.~ |32 Engine—Mode! (LAV 35-40945L)
(B.5HP)  (Tocumach Produets

7 | 7s0m Whael .ma Tire Au....lsly -7 Company)
(RR.-L.R.=R.F.-L.F.) 75768 § Pams List < Owner’s Manuel

ROPER 20" WHIP STIKT-M. 164CC 4.0 H.P. POWER PROPELLED LAWN MOWER MODEL NUMBER M6187AR

REPAIR PARTS

ROPER 20" WHIP STIKTM 164CC 4.0 H.P. POWER PROPELLED LAWN MOWER MODEL NUMBER M&187AR

Ref.| Part Ref.| Part
No.| No. | Part Nome No.| MNo. | Part Nome
75193 | Hendle = Upper 28| 6288 | Hondle Bracket Asxembly—Right
2| 73445 | Remote Contral 29| 62887 | Hondle Brocket Assembly-Left
69411 | Screw, Machine Phillips 30| 55187 Screw, Seli-Topping 5/16-18 X
410-24 X 1 3/4
4 69180 | Nut, Lock #10-24 31 72425 | Wheel ond Tlve Assembly-a"
5| 58715 | Knob - Handle (RR.—L.R.—R.F.-LF
8| saen | coble clip 32| 64763 Bl Shouider (sp!cuﬂ) 38-16
7 62362 | Handle - Lowe (R, R. L.
8| 58714 | Bair, Hondle 5/16-18 X 13/4 33| 62335 Wusl\u, Bellewll- .505-1.10 X
9| 51793 | Hairpin Cotter ~ 3/4 FoLF)
10| 79295 ine Shioud Pock (Incl. 34| 62333 2901, o7
11,12,13) (R.-LR.-R Fa)
11 ( 74779 | Decal — Conter 35| 74400 | Not, Lock 3/8-16
12 | 75216 | Oecal - Shroud 36| 79294 | Housing W/Silk Screening
13 | 74656 | Docal — Engine Instruction ¥/Decal (Incl. Ref. £37)
14 73322 | Screw, Soli-Tapping 8 X 3/4 37| 75325
15 | 6834 Solf—Topping 1/4-20 X 3/4 | 38| 74454
[ 75215 . 39| 74199 o
17| sse2 - Topping 110-24 X 40 74334 Pin m.... required)
41| 74393 | Spac
18 | 67731 | Discharge Guord 42| 74456 Vﬁuhey Belloville .630-1.875
1] i | Sam, | M.:»...« {10-24 X172 X,

| s N.n, Nyluk 5/8-18
44| 71851 | Sprocket 9 Tooth W2 Sot Serew
L F {lncl. Ref. 245)
2| 52160 wm.r, Flot Sml S5 X.031 | 45| 52828 SerScrew 1/4-28 X316
(R. 46] 52978 | Key, Woodruff 15°
Steel .328-1 X .097
ine Hex Head

20 | 67360 Nul

2| s | Mieam Krventiy (R%. L. Ry | 47| 59280 | Wosher, Fi
24| 73632 | Axle Am Axsenby & 4B[ 68205 | Screw, Moc)
ing

25 | 7063 | Salector R.-L. 5/16-18 X 7/
4 Engine-Mode (LAY 40-50375D)

eh Praducts Company)
)

2| 70685 Seln:'cr Knob (R.R.-L.R.~R.F.~

Vi Adjusting Bracket 75218
(RR-L.R.-R.F.-L.F.)




G e i A SRR e (5 et

ROPER 20" WHIP STIKTH. 164CC 40 HP. POWER PROPELLED LAWN MOWER MODEL NUMBER MEIS7AR
REPAIR PARTS

ROPER 20" WHIP STIKTM. 164CC 4.0 H.P. POWER PROPELLED LAWN MOWER MODEL NUMBER M61B7AR

Ref.l Part Ref. [ Part
No.| No. Part Neme No.| Ne. Part Name
1| 73629 |  Drive Cover 2 |29 Nu. Shovldor (Special) 1/4-28
2 [ 75136 [ Scraw, Mackine 110-24 X 1/2 | 23 | 73405
3] 53491 | Nub, Lock 21024 3 || & “Ring 3/8 Shatt
$f 7907 | Chenm o Assembly 25 1740162 | Lower Link
5| B | Yoke Auzombly 26 (74232 | Washer, Flat Steul 5311187 X
6| s Spring - L.H. .
7| 73172 | Spring - by 27 73916 | Bolt, Shouldar (Spacial) 1/4-20
8 | 73087 | Bearing 28 {73276 | Retoiner
9 | Bess spmk- - 8 Tooth 29 | 55187 [ Screw, Selt-Topping 5/16-18
10 } 52379 s Pin 3/16 X 1 X3/4
1| 73628 | Ditven Shait 30 |7419 | Spacer
12 [ 73928 [ Washer, Flot Steel .828-1.25 | 31 |57155 |  Scrow, Machine £10-24 X 5/8
X .028 32 (69180 |  Nub, Lock 1024
13 | 52384 33 |73442 [ Decal - Clutch
14| &7973 i 34 [74158 | Cable
5 | 75213 | Piver - R 35 (73755 | Cable Clamp
16 | 75214 | Pivot-LH 36 68662 | Serew, s.u-np.u., 1nox7/8
17 | 628 wu.h.., Flat Stesl .265.3/4 37 74787 | Chain #65 (44 Pitches)
3 |60urs | Repore Link Kir(nch, Offsor
18 | 5495 snow, le u...d V420X 5/8 and Connecting Link)
12 [ 7ale | N Lok 39 156891 | Cable Clip
20 | 74161
21 | 72578 | B, Shoulder (Speciah) 1/4-28
X158

ROPER 20" HIGH WHEEL REAR BAGGER 4.0 H.P. ROTARY LAWN MOWER MODEL MUMBER M6517BR
ROPER 20" HIGH WHEEL REAR BAGGER 4.0 H.P. ROTARY LAWN MOWER MODEL NUMBER M65178R

Ref. | Part Ref. | Part
No.[ Mo. [ Port Nome - No.{ No. [Part Name
’ 1 {74678 | Handle - Upper 37 | 70683 | Selecror Spring (R.F.~L.F.-R.R.
2 62362 Handle - Lowar -L.R)
3 | 73445 | Remote Control 38 | 69478
4 [ 69411 | Scrw, Machine Phillips
210-24 X 13/4 39 | nn2
5 | 69180 | Nu, Lock £10-24 4 | 73603
& [ 58715 | Knob - Handle
7 158891 [ Cable Ciip 41 | 51961 Nv, o m 18 RR-LR)
8 [ 58718 | Bair, Handle 5/16-18 % 13/4 42 | 73713 | Spacer (R.R.
9 | 51793 | Hairpin Con e 43 | 7899 | Handle B
10 {79260 e 43 | 76991 | Hondle Brocke
a, n X 45 | 75156 | Bolr, Coriose 168 x 172
1| 74840 onter (RR.-L.R.
12| 7409 | Docol - Engine tnstuction 46 | 74399 | Nut, Lock 516 X 18
13 | 74960 | Decal - Shroud 47 | 68478 | Nur, el 5sXis
14 |73322 | Screw, Salf~Tapping (R.R.-
8 X3/4 48 | 55015 xmr.... cn., (RR.-L.R.-R.F.
15 [ 68346 | Screw, Self-Tapping
1/4-20 X 3/4 4 | 52160 w“hu, Flot Stoel 8151 X
16 75363 | Corcher Bog 031 (R'R \F.)
17 172870 | Cotchor Frame 50 | 73022 | Vool snd Tin A:umhly
18 |73874 | Reor Skint 14.00 X 1,75 (R.R.~L.R.)
1w 73176 Cnlch'v Suppart 51 | 67360 | Hub Cop
20 | 7306 = 52 | 75073 | Wheo! ety
21 | 72069 8.00 X 1,75 (R.
2 73215 s3 | 64763 | Boiy, snwu.ym 16 (Spacial)
7332 (RF.-L.E)
u | 7129%:2 s [ esars | o am Assembly (R.
25 |e3a0 | 55 | 633 | Wosher, Fla Steel 390
26 |73 | Belr Comage. a0 X5/8 X074 (R.F.-L.F.)
27 |63601 | Not,'Lock 1/4-20 56 | 65543 | Mo, Lock :/a 16(RF ~L.F)
2872881 | Cotchr Lot (lnch. Ref, <29) 57 | 73221 { Decal -
29 [68618 | Knol 58 | 69226 | Blade Flange Assembly
30 | 74218 Nul‘ Lock 1/4-20 59 | 69229 Blade
31 |75614 | Number Plote 0 | 69385 | Wosher, Blad,
32 |Sis2 | Serow, Sell-Tapping 61 | 54867 [ Washer, Spring (Beltexille Type)
£10-24 X3/8 62 | 51433 | Mo, Nylok 58
3 |7n4 | Boly, St 5/16-18 3 [ 65205 | Scrow, Moshing Hox Heod W Lock
(Special il Wosher 5/16-18 X 78
34 (62335 | Wosher, Belleville .505-1.10 64 | 79258 9 W,
X082 (R.R. 57)
- 35 (73420 | Axle Arm Assembly (R. 65 ngine—Modsl (LAY 40-50374D)
36 | 70685 | KnobSelector (R.F.~L.F (Tocumsch Products Con) 4.0 H.P.
-LR) 75616 | Parrs List-Owner's Manua




g e

REPAIR PARTS

ROPER 20" REAR BAGGER lbdcé 4.0 H.P. POWER-PROPELLED
LAWN MOWER MODEL NUMBER M6538AR

ROPER 20" REAR BAGGER 164CC 4.0 H.P. POWER-PROPELLED

LAWN MOWER MODEL NUMBER M6538AR

REPAIR PARTS

Ref.| Part Ref.[ Part
No No. | Port Name No.| No. | Port Nome
1| 76468 [ Handle - Upper 36 | 72425 | Whoo! and Tiee Jembly-g”
2| 7345  Remote Control (RR.-L.R -L.F
69411 | Serew, Machine Phillips 37 | 64763 | Bolt, Shoulder (smmn 3°8-16
/4 (RR.-L.R. LE
4| enao 38 [ 62335 | Wosher, Belleville 1jox
5| sens 0 R LR F)
6 91 39 69474 Axte Arm Assembly (R.R.
7| 62362 ndle ~ Lower 40 | 73632 | Axlo Arm Assembly (R.F.—L.F.)
8 [ 58714 | Bolt, Handle 5/16-18 X 41 [ 70683 [ Solector Spring (R.R.-L.R x Fo
13/4
9 1 51793 Nenpln Cotter ~ 3/4 42 | 70685 s. ctor Knob (R.R.—L.R.—R.F. -
0 61 | Engine Shroud Pack
Uncl Ref, m 12,13) 43 | 69478 Whul Adyunlng Bracket (R.R.~
1| 74640 | Decol ~ -L.E
12 74960 Decal slmaud 4 8992 Au.mMy-th
13 [ 74909 Dreal — Engine Instivcion 45 | 78991 mbly—~Right
W | man i—Tapping 78 X 3/4  [46 [ 75156 ge 5/16-18 X 12
15 | 68346 snow, Self-Topping 17420 X
47 [ 74399 | Nur, Lock 5/16-18 (RR.-LR)
16| 16 | Cocher Bag 48 | 62333 | Wosher, Flot Steol 3901, ok
17 | 72870 | Cotcher Frome 074 (RR.-L.R.-R.F._LF)
18 1 72883 Rear Skiet 49 | 74400 Nut, Lmk J/B-M (RR L R.-
19 | 73061 Backing Strip R.F.
20 | 73176 | Cotchar Support 50 | 79269 n=...m Witk Seroaning W/Decal
2| 73845 | Screw, Soli-Tepping 1/4-20 (Incl. Ref. 351)
51 [ 73221 | Docal — Housin
2 | 7881 c.mh.. Lotch (Incl. Ref. #23) |52 | 69226 Blud' Flange Assembly
23 | 68618 5 9229 Blad
24 | 73383 oh Cnmﬂw- I/A 20 X 5/8 54 | 69385
25 | 74218 [ N, Lock 1/4-2 :2 gﬂg; M Isrvisr-/%(h"""" Type)
2 umber Piot ut, Nylok 5/8-
% g;g s“: a4 Vopping #10-24x | 57 | 71881 (Slprolzk;' 2 Tooth W2 e Seram
/8 inel. Ref, 75
38 | 72869 | Hese Door 53 | 52828 | SerScrew 1/4-28 X3/16
29 | 73215 Hinge Bracket 59 | 52978 | Koy, Woodruff 15
30 | 73326 | Hinge Rod 60 | 68205 | Scraw, Machine Hex Head
31 | 7292 | Spring 5/16-18 X 7/8
32 [ 63640 | Conter Pin —3/4 8 Engine—odel (LAY 40-50375D)
33 | 67360 | HubCop (R.R. {Tecumsch Products Company)
34 | ss015 Retoinar Clip (R. HP)
7579 | Parts List « Owner's Monual
35 | 52160 Vla.h-n Flat s:. .515-1 X031
(RR.~L.R.-R.F.-L.F.)

ROPER 20" REAR BAGGER 164CC 4.0 H.P. POWER-PROPELLED
LAWN MOWER MODEL NUMBER M6538AR

REPAIR PARTS

ROPER 20" REAR BAGGER 164CC 4.0 H.P. POWER-PROPELLED

LAWN MOWER MODEL NUMBER M6538AR

REPAIR PARTS

Rel.| Part Ref.| Port
No.[ No. Part Nome: No. No. Port Nome
1| 73629  Drive Cov 2 | 72979 Nul Shoulder (Special) 1.4-28
2 7513  Serew, Mn:hme rw 24X1/2 [ 23| 73405  Spacer
3 5391[  Not, Lock 24 [ 52365 |  E-Ring 3.8 Shalt
i| 76335|  Chuim Cover Auemb'y 25 | 74162 [  Lower Link
5[ 73626  Yoke Assembly 2 | 74232 |  Washer, Flat Stel .531-1.187 X
6| BNS|  Spring - L il
7[ 73172  Spring - R. 27 [ 73916 | Bol, Shoulder (Special) 1°4-20
8| 73087 | Beoring 28 [ 73276 | Retainer
9| 7369 |  Sprocket - 8 Tooth 29 | 55187 [ Scrow, Seli-Tapping 51618 X
10 | 52379 | Spring Pin — 3716 X 1
M 73628 Driven Shaft 30 | 58891 |  Coble Clip
12/ 73928|  Wosher, Flat Stoel 828 - 1.25 | 31 | 74190 |  Spocer
X.028 32| 57155 | Screw, Machine Jo-2exise
13| 52364 ng 5/8 Shafr 33| 69180 |  Nur, Loc
1] 679731  Driver 34 | 73442{ Oecal - Clurch
15| 75043  Piver AdietiBy 35 76406 [ Coble
6] 74617  Pivor 36 | 76370 [ Cable Clomp
17| 74618  Piver - L.H 37| 66131  Screw, Mochine 14220 X 1 1.2
18| 54395  Screw, Hex Head 17420 X 5/8 | 38 | 74787  Chain -85 (44 Pitches)
19 74218] Ny, Lack 1/4-20 39 | 60472  Repair Link Kit (Incl. Offset
200 74161 Lever and Connecting Lunk)
21| 72978|  Boly, Shoolder (Special) 1/4-28
X15/8




ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR

REPAIR PARTS

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 HP. MODEL NUMBER K8327 AR

Ref.| Part Ret.| Part
No.| No. Part Name No.| Na. Part Name
V| 74564 | Stcering Whoel 29 | 54922 | Nut, Keps 5/16-18
2| 74572 | lnsert Cap 30 { 74531 [ Shifter Gare
3| 50830 | Nut, Lock 1/2-20 31| 74560 | Decal - Shift
4] 53632 | Wosher, Flot Steel .531-1 X 063 | 32 | 74601 | DecolSide Panel (L.H.~R.H.)
51 72705 | Sicering Shaft Cover 33 | 74561 | Decal-Blade Control
6| 74566 | Steering Shoft — Upper 34 | 74512 | Docal-Engine Arec
7| 74682 | Steering Shaft Extension 35 | 72926 | Battery Holder
8| 60902 [ Bolt, Hex Heod 1/4-20 X 114 | 36 | 73319 |  Wing Hood Stud
9 | 63601 | Not, Lock 1/4-20 37| 73320 | Roceptacte
10| 74523 | Console Assembly 38 | 73321 | Slit Ring
TV 71263 | Screw, Theead Cutting 5/16-18 X | 39 | 72987 |  Blade Brake Rod
172 40| 74544 | B par
12 71673 | Plunger Cap 410 53018 | Idler Pulley
13 [ 55862 | Knob 42| 74613 | Spring Am
14| 75122 | Decal-Operoting Instructions 431 5191 | Nun, Lock 3/8-16
15| 74558 | Docal-lnstruction 44| 75045 | Spring
16 [ 74563 | Seat Assembly 45 | 74533 | Blode Clutch Lever
17| 75070 | Decol - Seot 46 | 11246 | Grip
18| 74963 | Front Panel 47 | 74539 | Handle Bracker
191 72639 | Bolt, Shoulder (Speciol) 1/2-13 | 48 | 75339 | Control Aem Assembly
20 | 18810 | Wosher, Lock - 172 49 [ 62336 | Nut, Lock 3/8-16
21| 53084 | Washer, Flat Steel 50 | 67510 | Washer, Flot Stesl .390-.5/8 X
.531-1.187 X 127 090
22 [ 74537 | Remote Control Assembly 51 | 74559 |  Decal~Enter and Exit
(Incl, Ref, £23) 52 | 74557 [ Decal-Brake Instruction
23 [ 61159 nob ~ Remote Control 53 | 68306 acal-Clutch and Brake
24 | 74534 Side Panel ~ R.H. 54 [ 74842 Idler Support Bracket
25 | 74532 Side Panel - L.H. 51630 Bolt, Carriage 5/16-18 X 3/4
2 | 68346 Screw, Self-Tapping 1/4-20 X 56 f 74543 Idler Arm
3/4 57 | 6735 ad
27 71949 | Screw, Machine Hox Head 58 { 67189 |  Foot Podal Plate
5/16-18 X 3/4 9 | 67613 | Boly, Carriage 5/16-18 X 3/4
281 52915 | Woshor, Flat Steel ,328-1125X | 60 | 72384 | Floor Baord Pad
063

$—¢ /I

IDLER PULLEY TO:

TRANSMISSION PULLEY
TO 10P GROOVE
OF ENGINE PULLEY

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR

Ref.| Pon Ref.| Part
No. No. Part Nome No.| No. Port Name
1] 70530 | Tow Hitch ~ Eyebolt 24 72360 | Foot Padal Clamp
2| 55615 [ Moy Keps 3/8-16 25 | 54262 |  Scrow, Mochine Hex W/Washer
31 74514 ssembly 5/16-18 X 5/8
4 74524 26 72387 Foot Pedal
5| e1000 ' 27 | 6174 | Motion ldler
6| 75268 | Lever Aem Assembly 28 | 55855 | Bol, Shoulder (Special) 5/16-24
7| 7525 | Side Bracker 29 | 67725 | Washer, Flot Steel ,531-1 X 134
8| 55912 {  Scraw, Hex Head 3/8-16 X 3/4 {30 | 54958 | Nut, Lack 5/16.
9| 51630 | Screw, Hox Head 5/16-18 X 3/4 | 31 | 73275
10 [ 53748 [ Wosher, Flot Steel .640-1 X .063{ 32 | 53018
1] 52364 [ E-Ring 5/8 Shaft 33 | 55018 3/8-16X 1172
12| 54922 | Not, Keps 5/16-18 34 | 51961 /8-15
13 [ 74545 | Paraliel Bar 35 | 67346
14| 67394 | Bol, Shoulder 5/16-18 X 3/4 | 36 | 72357 |  Front Momber Assembly
15| 63124 | Nut,'Lock 5/16-18 37 | 66238 | Boly, Carrioge 5/16-18 X 5/8
161 72386 | Brake Rod ~ Reor 38 | 72375 | Lifter Bracker
7 64284 Spring 39 74516 Housing Lifrer
18 | 2947 | Cotter Pin—3/4 40 [ 74515 | Bellcrank Brocker
19 | 62755 | Spring 41| 63079 | Bolt, Carrioge 5:16-18 X 1
20 74527 Lifter Handle 42 74576 Drive Lok Pin Type B
21| 72367 | Parking Broke Rod 43 | 74522 | Belicronk
2| 63640 |  Cotter Pin - 3/4 44 | 73446 | Duive Lok Pin Type F
2| 72393 | Motion Clutch and Brake Rod e 1 68475 | Bolt, Shoulder 5/16-18 X 3/4




ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327AR

™

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.p. MODEL NUMBER K8327 AR

Ref.| Port Ref.| Part
No.| No. Port Name No.| No. Part Nome
1| 72818 | Chain 241 (82 Pisches) 17| 2655 Cotter Pin - 18
2| 60474 |  Repair Link Kit {Incl. Offset 18 57971 | Washer, Flor Sreel 640 1.250 X
and Connecting Link)
31 70302 | Tire-13/5.00 X 6 (RR.-L.R) | 19 52364 | E-Ring 5/8 Shatt
4| 70300 | Rim (R.R.-L.R.) 20| 71208 |  Bushing
51 65139 | Valve Stem &R L R ) 21 72401 | Kingpin - LH.
& | 59192 Valve Cap (R.I R.) 22 | 72400 Klnqpin -RH.
7| 67349 | Bolr, N.x oo 5/\6»\8 X158 | 23| 7358
(RR.-L.R.) 2| s | e t, Shcu]d-r (sp.ml)
8| 67818 | Nut, Lm 5/16-18 (R.R.-L.R.) 5/16-24 L.F)
9 | 52966 | Wosher, Flat Stesl .765-1.250 X | 25 | 8590 | N Lm s/u 24 (R F.-L.F)
60 (R.R. } 26| 72359 S late
10| 67703 27| 71263 | Scrow, Hex Heod Thieod Cutting
n | suar 5/16-18 X 1,2
28| 53848 |  Wosher, Flot Steel 6301 X
12 | 72382 K
13 [ 62346 ing (R.R.. 29| 67350 | Whoel and Tire Assembly
| 56922 | Moy, Keps 5/16-18 (R.R.-L.R.) 10,50 X 3.50 (R.F.-L.F.)
15 { 73523 |  Diffarential Assembly (Incl. Ref, #30)
{See Page 28) 30 | 64906 |  Bearing (R.F.-L.F.)
16 1 72547 | Steering Shoft

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR

TOM GROOVE OF
ENGINE PULLEY TO
IOLER PULLEY TO

TIOM GROOVE OF

FRONT JACKSHAFY PuLLEY
IDU4R PULLEY YO TWO

PRI AR PuLLEYs

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327AR

Ref.} Part Ref.| Port
No.| No. Part Name No.| No. Port Name
1§ 74212 | veBel 20| 67356 | Wosher, Flot Steel .630-1 X
2 | 7929 | Housing W/Silk Sereening 21 { SS611 | Werher, Flan Sie 405560 172
WDecal (nc. Rel 13) 22| 62336 | Nor, Lock 3/8-16
3 | 75382 Housing 23 | 7159 | Diacharge Guord
4 | 74551 Lifrer - R 24 | 73383 | Bol, Corriage 1/4-20 X 58
5 | 74552 LH. 25| 63601 | Nut, Lock 1/4-20
6 | 59476 | Balt, Carrioge 5/16-18 X 3/4 26 | 75085 | Decal - Dluhorqt Guard
7| 63124 | Nob, Lock 5/16-18 27 | 67405 | Blods
8 | 74553 | Swap 28 [ 67676 | Screw, Machine Hox Mead
9 | 58909 | Boly, Shouldar (Special) 5/16-18 3/8-74 X 7/
10 | 50806 | Washer, Flot Steel .328-750 X | 29| 67354 | Washer, Flat Steel
o .390-2.38 X 156
11| 69542 | Jackshoit Assembly — Driven 30| 68107 | Brake Assembly
12 | 69262 | Jockshoft Assembly ~ Driver 3 ol Hex Heed 3/8-16 X 58
13 | 58615 | Nut, Keps 3/8-16 » #
u 67400 Idies Pulley 33 kid — R.
15 | ss918 rew, Hex Head W /Lock 3 Skid - LH.
r 3/8-16 X 11/2 35 | 74550 | Mower Support
16 | 51961 | Nut, Lock 3/8-16 36 | 61306 | Bolr, Crurvuw' 3,8-16 X 374
17 | 67401 | Spri 37 | 67404 | Bolt'Snul
18 | 67399 [ Idier Aren 38| 54982 | Scraw, o Hocd 5/16-18 X 374
9 62361 Bolt, Shoulder (Special) 3/8-16 39 54922 | Not, Keps 5/16-18




T lssieh &7 9 fa B

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327AR

Ref.| Part
No.[ No. Part Name Part Nome
11 75266 | Shift Lever 24 58609 | Serew, Machine 1/4-20 X 5.8
2| 75346 | Bolt, Hex Mead 1/4-28 X 112 251 63601 | Nut, Lock 1/4-20
3| 5081 | Washer, Lock 1/4 2
4 53847 |  Washer, Flat Stecl 265750 X
063 27
5| 55862 |  Knob ished With Battery Pack)
6| 74525 | Switch - Transmission 2 Nut, Lock 1/4-20
7794212 | Teonw, n Assembly (Furaished With Bastery Pack)
Model 143.719 (See Poges 30 29| 64422 [ Tesminal Boor
and 31 30 1 74530 | Switch — Reloy Modole
8 73541 31| 74099 | Fuel Tank
o sa262 32| 72392 |  Bolt Kesper

8 331 74996 | Screw, Thiead Form 5/16-18
10 [ 58349 [ Key, Woodruff 49 X1
R

N1 65302 Ring 5/8 Shoft 34 55187 | Screw, Hex Hood Tapping
12| 43174 | Wire Tie 5/16-18 X 3/4
13 74535 [ Wirs Hornoss 35 ( 72388

14| 53490 [ Nut, Leck 1/4-20 361 68874 Machine 3/8-24 X 1 3/8
15| 72841 [ lgnition Switch (Incl. Ref. #16, | 37 | 62735 | Washer, Flot Steel ,375-1.250 X
17,18,19,20) 201
16 67756 | Screw, ¥10-32 X3 38 | 75063 |  Exhoust Tube

Washor, Lock Intornal Tooth 110 | 39 | 36462 |  Screw, ¢8 Typo AB X 3/8
18 [ 67758 | Washer, Lock Internol Tooth 5/8 | 40 | 52859 |  Kaey, Woodruf £61
19| 67759 | Nut, Hex 5/8-32 4l Engine Model-VMB0-150105D

20| 67760 | Key Sot (Pair) (Tecumseh Products Company)
21 | 70452 (B.OH.P.)
22 [ 70451 74869 | Parts List - Owner's Manual

23| 72706 |  Banery Strap

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR E
<
& DIFFERENTIAL and AXLE ASSEMBLY PART NUMBER 73523 g 5
< z
a S
a e
l 2
2 [*]
z 3
H z
» 5 3
z
g HEE
g ET NI
x @
&
3
z
2 z
g 2%
] 2%
g FE]
: g hi
¥ z HIN
3 £ HIE:
o HE _
g -
z HE 48
o [ - < O
5 ¥ g8
g LWz Eg
v | £
g I g
d III ¥ ¥
g 1l <E
E
Q
H
z
H
3
o
z
ﬁ 8
2
x
E : 5
g H
Ref.| Part Ref.| Part M 2 H
Mo.| No. | Part Nome No.| No. | PartNome H :
i =1
Slip Axle 5 9022 Housing W/Beorings . -2 E
ZI ;:% Wn:h-:, Thrust .751-1.250 X 6 78979 Spri " Q
i L ;
3 58586 Retaining Ring 3] jume o o A
4 79017 Screw, Machine Serrated Wosher > fw: g
Heod 5/16-24 - 2 16§ 79018 lut, Locl 6 no‘




32 REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327BR
SCHEMATIC DIAGRAM -

BATTERY
e
12v

PLUG FOR
f BATTERY CHARGER
STARTER

Q(\ L®_‘

NEUTRAL SAFETY SWITCH
N SOLENOID
%——m—o——‘
ATTAGHMENT
IGNITION SWITCH SAFETY SWITCH CAPACITOR
H -

L—o-f\}v—os

FUSE POINTS
16 AMP. >~—e
s
L
©
sl
IGNITION SWITCH CHASSIS
GROUND
POSITION ciacuIT
OFF M-G
on 8L
ART 8-S

REPAIR PARTS

32" REAI

ENGINE RIDING LAWN MOWER--MODEL NUMBER K83278BR
DIFFERENTIAL ASSEMBLY PART NUMBER 2112J

KEY  PART DESCRIPTION

NO.  NO.

1 23080 End Cap - Bearing Assembly

2 23004 Transfer Gear Case Assembly

3 504 Hox Nut - 6/16 - 18 UNC

a 23100 Gear Shaft Assembiy - Right

s 2311 Goar Shaft Assembly - Loft

8 3380P Hex Bolt (Plated) 5/16- 18X 4-1/2

7 575P Locknut - Gripeo 5/16 - 18 UNC
(Plated)

8 23124 Sorocket

9 231 Spacer - Sprocket

REPAIR PARTS
32 REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR
STEERING AND ENCLOSURE GROUP

REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR

STEERING AND ENCLOSURE GROUP

DESCRIPTION

Stearing Whes!
insert Cap
“Jam Nut 1/2 - 20 UNF

Washer 17/32 x 1 16 Ga.
Stoering Shaft Cover

Stearing Shaft + Upper

Steering Shaft Extonsion
“Balt, Hex 1/4+20 x 11/ Gr.§
Lockaut with Washer Insert
1/4-20 UNC

Console Assembly

Screw, Hex Thread Rolling
5/16-18x 1/2

Decal - Operating lnstructions.
Decal - Instruction

at
Decal - Seat
Front Panel
Bok, Shoulder 1/2 - 13 UNC
“Lockwasher 1/2
Washer 17/32 x 1-3/16 x 12 Ga.
Throttle Contral
{ine. Koy No. 23}
Knob - Remote Control
Sido Pancl - R.H.
Side Panel - LH.
“Screw, Phillips Truss Hd. Thread Cut
0

Washer 11/32 x 1 - 1/8x 16 Ga,
*Locknut - Gripco 5/16 - 18 UNC

DESCRIPTION

Shifar Gate
Decal - Shift

Decal - Roper

Decal - Blade Control
Decal - Engine Area
Sattery Holdes

Wing Head Stud

“Locknut - Gripco 3,8 - 16 UNC
Spring
Blade Clutch Lever

ip
Handle Bracket
Control Arm Assembly
Washer 13/32 x 718 x 6 Ga
Decal - Enter and Exit
Decat - Brake instruction
Decal - Cluteh and Brake
et Suppont Backst
*Bolt, Hex 5/16 - 18 x 34
tdioi Arm
Foot Pad
Feot Pedal Plate
Bolt, Carriage 516 - 18 x 374 Special
Floor Board Pa
Fact and Warianty Tag
Owners Manual

*STANDARD HARDWARE -PURCHASE LOCALLY

¢




REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K83278R

CHASSIS

IDLER PULLEY YO
TRANSMISSION PuLLEY

Vi
OPENGINE PULLEY

4 altids il il

REPAIR PARTS

CHASSIS
KEY  PART
NO.  NO.
1 1053
2 sdse
3 jasn
6 752604
7 75265
9 30100
10 1580P
1 s001p
12 553
13 74545
o 63
15 580P
1B 73798
” 284
18 2503
19 62755
20 w527
21 72381
2 8340
23 72303
24 72360
24a 71673
48 55862

DESCRIPTION

Tow Hitch - Eyebalt
"Lucknut, Gripco 3/8 - 16 UNC
Cnassis

Lever Arm Assembly

Side Bracket

*Bott, Hex 5/16 - 18 x 34

Washer 21/32 x 1x 16 Ga,

Rin,

“Locknut, Gripco 5/16 - 18 UNC Gr. 8
Paiallel Bar

Bolt, Shaulder 5/16 - 18 x 3/4
Locknat, Nylok 5/16 - 18 UNC
Brake

Spring
“Cotier Pin 3/32 x 3/4

/4
Motion Clutch and Brake Rod
Foot Pedat Clamy
Plunger Cop

32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR

DESCRIPTION

Foot P.dal
Motioa ler

Bott, Shouldter 5/16 - 24 x 112
Washe, 1732 x 1 1/2x 10Ga
N, Nylok 5/16.- 24 UNF
Spring - Ider

Pulley - tdler

Bolt, Hex with Sems Lockwather
38 16x 1

Vet

Front Member Assembly

*Bolt, Carriage 516 + 18 x 3/4 Gr. §

Bulicrank Bracker
Bolt, Caruiuge 6/16 - 18x101.8
Drive Lok Pin - Type

n Type
Bolt, Shoulder 5/15 1834
Bult, Hex 3/

'STANDARB HAROWARE-PURCHASE LOCALLY

REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K83278R

WHEEL GROUP

REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR

WHEEL GROUP

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 72818 Chi 16 72547 ing
2 60474 Repair Link Kit {Inc. Offset snd 17 2506P Colur Pin 1/8
Connecting Link) 18 1620P Washer 21/32 l 1 174 x 18 Ga.
3 70302 Tire 13-6.00x 6 18 5001P E-Ring
4 70301 Rim - Rear 20 71208 Bearing
5 65139 Valve Stem 21 72401 Kingpin - L.H.
6 59102 ‘alve Cap 72400 Kingpin - R.H.
7 3395P "Bolt, Hex 5/16- 18 1-5/8Gr. § 23 72358 Tie Bar
8 553P *Locknut, Gripco 5/16 - 18 UNC Gr, B 24 55856 Bolt, Shoulder - Special 6/16 - 24
9 1617P Washer 25/32 x 1 - 1/4 x 16 Ga. 25 $82P .ocknut, Nu with Washer Insert
10 67703 Chain Adjuster 5/18 - 24 UNI
n 60877 Bolt, Hex wuh Sems Lockwasher 26 72359 Stearing Plar
5/18-18 27 3393P Screw, Thread ﬂallmu 5/18-18x 172
2 72382 Beunng CUD 28 1630P Wlmar 21/32x
13 62346 Bearing 29 67350 Wheel and Tire An:mb‘v I| .00 x 4,00
15 212 ml!uenlral Assembly . 30)

S 30 64906 Bearing

*STANDARD HAROWARE--PURCHASE LOCALLY




REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K83278R
MOWER

3 1
LU ereon ot 13 L
ENGINE PULLEY 1O ke
€ IDLER PULLEY TO TOP | 1
GROOVE OF FRONT | 15
< JACKSHAFT PULLEY

BOTTOM GROOVE OF

REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K83278R

MOWER

Y

¢
bescarTion, o — Yoy
NO. NO.
V-Belt 21 1622P Washer, 13/32 x 7/8 x 7 Ga,
Housing with Silk Screening 23 71596 Discharge Guard
Decal - Cutter Hoad 2 0P “Bolt, Carriage 1/4 - 20 x 3/4 Gr. &
Hausing Lifter - R.H, 25 560P Locknut, Gripco 1/4 - 20 UNC
Housing Lifter - LH. 26 75085 Decal - Discharge Guard
*Bolt, Carriage 5/18 - 18 x 3/4 Gr. 5 27 67405 ade
Locknut, Nylok 5/16 - 18 UNC 2 6062°P Screw, Hex Machine w/Sems Lockwasher
trap Nylon Patch 3/8 - 24 x 7/8 Gr, 5
Bolt, Shoulder - Special 29 1631P Washer 13/32 x 2 - 3/8 x 10 Ga,
“Washer 11/32 x 3/4 x 16 Ga. 30 88107 Brake Assembly
Jackshaft Assembly - Driven 31 3021P “*Bolt, Hox 3/8 - 16 x 3/4
Jackshatt Assembly - Driver 32 67398 V-Belt
Locknut, Gripco 3/8 - 18 UNC 33 74548 Skid - R.H.
Idter Pulley 34 74549 Skid - L.H.
Bolt, Hex with Sems Lockwasher 35 74550 lower Support
3/8‘- 18x1-1/2 35 19P *Boit, Carriage 3/8 - 16 x 3/4
Spring a7 67404 ubber
Idler Arm 38 8052P Screw, Hex Head with Sems.
Bolt, Shoulder - Special Lockwasher 5/16 - 18 x 3/4
Washer - Special 39 553P Locknut, Gripco 6716 - 18 UNC

"STANDARD HARDWARE-PURCHASE LOCALLY

REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR

ELECTRICAL

REPAIR PARTS

ELECTRICAL
KEY  PART
NO.  NO.
1 75266
2 3308
3 1002p
4 1507P
5 862
6 74525
7 794212
8 73p41
9 8069P
10 58349
" 65302
12 434
13 2081
W@ 53400
15 4406R
16 7552H
17 70452
18 70851
18 72708
20 337%
21 588P
2 3
24 509P
2% 719)
26 2220
27 2220

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327BR

DESCRIPTION KEY  PAR DESCRIPTION
NO.  NO.

Shitt Lever 8 s Charger Plug Assembly

Boit, Hex 1/4 - 28 x 1/2Gr. 5 29 7421 Fuel Tank

Lockwasher 0 73 Fuel Tank Elbow

Washar /32 x 3/4 x 16 Ga. 3 3asee Screw, Truss Hd. Phillips 1/4 - 20 x 5/8

Knob 32 B77A201 Assembly

Switch - Transmission 33 2199) Engine Puliey

Transmission Assembly (7194} 34 5608 Scrow, Hox Hd. Thd. Rolling

Puliey - Transmission 3/8-18x1-1/2

Bolt w/Sems Lockwasher 5/16 - 18 35 1634P Washer 3/8 x 1-1/4 x 7 Ga.

x5/8 36 6070P wi/Sems Lockwashar

Screw, Hex Hd.
3/8 34 x 1 - 3/8 Nylon Patch Gr.§

37 65053 Key, Woodruff
3B 191705 Engine, 8 H.P. Briggs & Stratton Type
No. 584701
39 BHIR Fuse - 30 Amp,
Ignition Switch 40 2003 Satety Switeh
Key 81 7754R Solenoid
Battery Chargor a2 BO2IR Wire, Soleaoid Ground
Battery Pack 43 e6al Cable Assembly (Battery to Solenoid)
Battery Stap aa 20984 Cablc Asscmbly (Battery to Ground)
Screw, Truss Hd. Phillips a5 5807 Nut, Hex 5/16 - 24 UNF
1/4-20% 172 46 1007P Lockwasher 5/16
Locknut, 1/4 + 20 UNC w/Washer Insot 47 5437 Nut, Hex No. 10 - 32
Screw, Hox Hoad 1/4 - 20 % 1/2 a8 1006 Lockwasher No, 10
{Furnished w/Battery Pack) 49 3003 Bolt, Hox 1/4 20 x 3/4
Hex Nut 1/4 - 2 50 67758 Lockwasher, Internal Tooth 5:8
Termingl Boot 51 67759 Nut6/8 - 32 UNF
P - Bat 52 23161 Fuel Line
Gasket - Battery




N diten
REPAIR PARTS REPAIR PARTS
- \WN MOWER-MODEL NUMBER K8327BR 32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR
?‘ZRA:IEGTSE”:%N;JE?LNSU'M‘;ER 719A TRANSMISSION MODEL NUMBER 719A
36
ALL TRANSMISSION PARTS MUST .
BE PUACHASED THROUGH AND Nor e GELCRIPTION Key eant DESCRIPTION
SERVICE PERFORMED BY YOUR g g - -
LOCAL TECUMSEH DEALER. 794212A  Complete Transmission (719A) 2 Plate, Brake pad
1 770080 < ission 2 785026 Pin. Dowel
2 7200 wer, Transmission 27 780105 Bushing, Flanged
3 eis2 Shatt, Output and Brake 28 786081 Chain, Roller (No. 41 chain, 24 tinks)
4 2 Gear. Spur (20 teoth) 2 780072 Race, Thrust
5 786072 Spacer 0 760106 Bearing, Needle
6 778123 Gor, Spar (25 1eeth) a1 792002 Ring. Retaming
7 a pur {30 teeth) 2 79203 Ring, Retaining
9 784756 Collar, Shift 33 780109 Washes
10 78083 Sprocket (18 teeth) 3 788040 Ring, Retaining
1 786082 Sprochet (9 teeth) 35 784230 Rlod & Fork Assy.. Shift
12 Tem Shatt, Counter 38 782073 Screw, Hox hdl. taptita,
3 778109 Guar, Bevel (42 tooth snd 15 taoth 14-20x1-1/4
spur gear 36A 792085 Screw, Hex hd. taptite,
14 778126 Gear, Spus (20 teeth) 14-20x2-1/8
15 778127 " Spur (25 teoth) 37 792080A  Key
6 786071 ac B 792075 Not, 5/16 - 24 tock
17 7812 car, Spur (30 weth) 39 792076 sher, Flat, 5/16
8 77613 Shatt, Input 40 792077 Ball, Stil, 5716
19 778113 Bevel pinion, Ing 41 792078 Serev, Sef, 3B - 16 x 378
20 786047 Spracket (8 teeth) 42 792079 Spring
21 790003 Disk, Brake 43 780108 Washer, Thrust
22 790004 Levr, rak 4 786067 Space
3 790008 Holder, Beake pad
24 790006 Fad, Brake
REPAIR PARTS REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K63278R 32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191705, TYPE NO. 5647-01 BRIGGS & STRATTON 8 H.P. ENGINE-MODEL NO. 191705, TYPE NO. 5647-01
CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 391379 Housing - Blower 6 61760 Key - Flywheel
2 e3ise crew - Sem & 212286 Cylinder Head
3 19165 Puller - Fiywheel 6 222636 Cover - Cylinder Haxd
4 93805 Screw - Som 64 83211 Screw - 2-21/32"
5 o228 Nut - Flywhes! 6 203918 Spark Piug Resistor
6 220865 Washer - Spring ] 723 crow - 3'
7 ;5w Screen - Flush Rotating & il Lock - Connecting Rod Screw
8 222561 Cup - Screen Mg, 68 659 Screw - Connecting Rod
9 93705 Screw - Sem 68 350402 Rod Ass'y. - Connecting
10 222117 Cover - Breaker Paint Inc. Key No's. 67 & 68}
1 912 Locknut - Muftler 70 301669 RING SET - PISTON - Std.
12 393010 Wuifler - Exhaust 391670 010 Ovarsi
13 933m crew - Breaker Atm 391871 020 Oversizn
1w 65704 Plunger - Breaker Point 301672 1030 Oversize
15 26018 Spring - Breaker Arm n Lock - Pistan
16 260374 Spring - Connector 2 3901673 Piston Ass'y, (Inc. Key No's. 70 & 71)
17 294628 Breaker Points B Condenser 1674 010 Oversize
{inc. Key No's. 15 & 16] 1676 020 Oversize
18 93042 o 391676 030 Oversize
1 220077 Clamp - Condenser 73 28108 Intake Va
20 6653 Elbow - Spark Plug 74 65006 Spring - Intake Valva
21 2217 Terminal - Ignition Cable 75 28828 ing - Exhaust Valve
22 221760 Guide - Air | 76 22159 iner - Intake
23 298%8 Acmatuse Ass'y. 77 28115 Gear - Timning
24 o338l Scrow - Armature 78 260033 Toppet - Valve
25 93163 crew - Sem 79 29260 Rotocoil - Exhaust Valve
26 222830 Shield - Cylinder 80 3630 Reuiner - Exhaust Valve
27 221907 Clip - Wire 8 390419 Exhaust Valve {Inc. Key No, 80}
28 298 Oil Seal &2 211680 ar - Cam
28 393875 Cyfinder Assembly €3 295840 Pin Ass'y.- Piston (Inc. {2) each Key
221835 Clamp - Casing No. 71}
31 93496 St 285841 Pin Ass'y. - Piston .005 Ovarsize
2 9372 Screw 8 27750 *Gasket - Crankease Cover - 1/64." thick
a3 390662 Plate - Govemnor Control 27876 Gasket - Crankcase. - 005" thick
3 261306 Spring - Gavernor 27877 Gasket - Crankcase Cover - 008" thick
35 91920 Screw - Termina! 86 298614 ump {Inc. Key No's. 86 and 87)
3% 92791 Lockwasher 87 298423 il Seal
37 ewz2 Terminal - Spade 88 01084 Plug - O Drain
90578 Hex Nut No. 8- 32 89 93585 rew - Sem
39 66068 Washer - Insulating 9 392718 Qil Stinger - Governor
0 299500 Wire - Ground 91 391840 Cop & Dipstick - Oil Filler
41 260971 Link - Governor 92 270920 Seal - Filler Cap
42 260586 Spring - Governor Link 93 Seal - Filler Tul
43 . 212359 Link - Counterweight 9 280133 Tube - Ol Filier
48 93874 ew - Counterweight o5 222502 Ciam - Ol Filer Tube
45 208000 Pin - Counterwai 9 93804 Screw - Clamp Mtg.
46 390172 Counterweight Ass'y. o7 392086 Filler Group - il {Inc. Key No's.
47 BeosA Coltar - Insulating 91,92, 93, 84, 95 & 96)
48 270430 “Gasket- Cylinder Hoad e8 27803 “Gasket - Vave Cover
49 231082 Hex Nut No. 10- 24 99 209577 Gasket
50 92613 8ot - Governor Lever 100 23513 Bushing - Plun
51 391733 Leyer Ass'y, - Governor {Inc, Key 101 211661 Seat - Intake Valve (Std.}
No's. 49 & 50) 102 211661 Seat - Exhaust Valve (Std.}
52 222850 Washer - Governor Lever 103 230665 Guide - Exhaust Valve
63 03306 Cotter - Hair Pin
54 93307 Retainer - E-Ring “INCLUDED IN GASKET SET 200577
55 231058 Crank - Gov
3 56 231055 Bushing - Governor Crank SPARK ARRESTER ASSEMBLY (OPTIONAL}
IE PARTS MUST BE PUR
CHASED, THROUGK AN SERVICE 57 280008 SanhegIi 391913 k Arcester
PERFORMED BY YOUR LOCAL o O 222537 Deflector
BRIGGS AND STRATTON DEALER. 10 F S 83705 Screw (4 required)




REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K83278R
BRIGGS & STRATTON 8 H.P.-ENGINE-MODEL NO. 191705, TYPE NO. 5647-01

CARBURETOR NUMBER 390811

32

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED _BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K83278R
BRIGGS & STRATTON 8 H.P. ENGINE-MODEL NO. 191705, TYPE NO. 5647-01

CARBURETOR NUMBER 390811

&

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 209851 Body Au'y. (Includes Key No. 3 21 391512 Shaft & Lever - Throule
2 211682 Venturi - Carburetor 2 221 Sowl - Float
3 221997 “Plug- 23 230808 in - Float Hinge
4 390684 Shaft and Lever - Choke 24 299096 ‘Valve - Fuet fniex
5 261116 Spring-Choke Return 25 23083 *Screw-Nozzle
6 270382 Washer -Choka Sh: 26 222014 "Washer - Float Bowl
7 222010 Valve-Choke 27 3 *Valve - Needle
8 Screw - Sem 28 gxn2 Screw
9 91920 Screw - Fil. Hd, Mach. No.8 -32x6/8 20 222027 Bracket - Carburetor
0 215 Spring - Throttie Adjustmant o en218 Connector - Fuei Pipe
11 211712 Stop: Throttle 31 281 Link - Choke
12 Pin - Throttle Stop 93323 Screw - Air Cleaner
13 209740 tNozzle - Corburetor 1’ 0.2 rew - Air Cleaner
14 292 Assly. - Carb, Idle 34 270635 Gasket - Air Cleaner
15 23108 Bushing - Thrattle Shatt 3B 270528 Elemant - Air Cleaner
16 83357 Screw - Carburetor Mig. 3 391399 Air Cleaner Ast'y. (Inc. Key No 35)
17 270824 -Gasket - Carbureror Mig. 208852 Carburetor Overhaul Kit {inc. Parts
18 270511 “Gusket: Float Bowl rked *)
19 299707 Float - Carbureor 390811 Carburetor Assembly
20 221986 Vale-Throttle

REPAIR PARTS

32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327BR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191705, TYPE NO. 5647-01

FLYWHEEL AND STARTER MOTOR GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THAOUGH AND SERVICE
PERFORMED BY YOUR LOGAL h
BRIGGS AND STRATTON DEALER.

KEY  PART DESCRIPTION
NO.  NO.

1 392034 Flywheel and Ring Gear Ass'y.

2 3913 Gear - Ring

3 93523 Screw - Sem

4 om0 Screw - Sem

5 390233 Couer & Shield - Starter

6 392749 Motor, Starter {Inc. Key No's. 7 thry

171
7 390846 End Cap Ass'y. Commutator {tnc.
Key Na. 8)

8 391705 Brush Ass'y.

9 392747 Armature Ags'y.
10 392744 Housing Ass'y.
11 392061 End Cap Ass'y, Drive

12 391706 Thru Bolt Ass'y.

13 391135 lutch Ass'y.
14 280104 G
15 391462 Retainer & Pin (Inc. Key No. 17)
18 391461 Drive Ass'y. (inc. Key No's. 13,14 & 15)
17 3754 Roll Pin

S

1




@

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR
SCHEMATIC DIAGRAM

BATTERY

o]
ralll
12v

PLUG FOR
H BATTERY CHARGER
STARTER

~

NEUTRAL SAFETY SWITCH
"\ __SOLENOID

ATTACHMENT
SAFETY SWITCH

IGNITION SWITCH O CAPACITOR

L—oM\_o—oe

o< T®-—<

OO a4

FUSE
15 AMP
s
L
o
”
CHASSIS
IGNITION SWITCH GROUND
POSITION CIRCUIT
OFF MG
oN B-L
START 8-

REPAIR PARTS

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR
DIFFERENTIAL ASSEMBLY PART NUMBER 2112)

KEY  PART DESCRIPTION

NO.  NO.

1 2308 End Cap - Bearing Assembly

2 23083 Transter Gear Case Assembly

3 504P jex Nut - 5/16 - 18 UNC

4 23104 Gear Shaft Assembly - Right

5 2311 Gear Shaft Assembly - Left

s 3380P Hhex Bolt (Plated) 5/16- 18 x4 - 172

7 5750 Locknut - Gripco 5/16 - 18 UNC
(Plated)

8 23120 Sprocket

9 2313) Spacer - Sprocket

REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327CR

STEERING AND ENCLOSURE GROUP

REPAIR PARTS

32 REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR

STEERING AND ENCLOSURE GROUP

zx
an

\4

28 covmcason—

DESCRIPTION KEY  PART DESCRIPTION
NO.  NO.
Steering Wheel o 753 Shifier Gare
31 74880 Decal - Shift
2 4E01 Decat - Roper
33 74561 Decal - Blade Control
Stees U 4512 Decal - Engine Area
Steering Shaft - Upper 3% 12026 Battery Holder
Steering Shaft Extension 36 73319 Wing Head Stud
“Boit, Hex 1/4 - 20 % 1+ 1/4 Gr. & 37 13320 Receptact
Locknut with Washer Insert 8 @ Spiit Ring
1/4 - 20 UNC a8 72987 Blade Brake Rod
Console Assembly a0 74548 8elt Keepe:
Sciuw. Hex Thread Rolling 4) . 53018 Idler Pulley
5/16- 18 x 1/2 42 72613 Spring Amm
Decal - Operating nswuctions 43 Basp *Locknut - Gripco 3/8 - 16 UNC
Oecal - Instruction 44 75085 Spring
Seat a5 74538 Blade Cluteh Lever
Decal - Seat 46 71248 Grip
Front Panc a7 74539 Handie Bracket
Bolt, Shoulder 1/2 - 13 UNC 48 75339 Cantral Arm Assembly
“Lockwasher 1/2 0 1636P Washec 13/32 x 7/8 x 6 Ga.
Washer 17/32 x 1-3/16 x 12 Ga. 51 74559 Oecal - Enter and Exit
Throttle Control 52 74567 Decat - Brake Instruction
{Inc. Key No. 23) 53 376) Decal - Cluteh and Brake
Kaob - Remote Cantrot 54 74542 Sdler Support Bracket
Side Panel - R.H. 55 30109 “Bolt, Hex 5/16 - 18 x 3/4
Side Pancs - L H. 56 74503 ef Arm
“Screw, Phillips Truss Hd. Thread Cut 57 67365 Foot Pad
17420 x 3/4 58 67189 Foot Pedat Flate
Screw, Hex Washer Hd. Machine 59 67613 Bolt, Carsiage 5/16 - 18 x 3/4 Specia
5/16-18 x 3/4 60 72384 Floor Board Pa E
Washer 11/32 x 1- 1/8 x 16 Ga. = 2070 Owners Manual

“Locknut + Gripeo 5/16 - 18 UNC

“STANDARD HARDWARE-PURCHASE LOCAL'

e




REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327CR
CHASSIS .

IDLER PULLEY TO:
TRANSMISSION PULLEY
10 TOP GROOVE

OF ENGINE PULLEY

REPAIR PART
32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327CR

CHASSIS @
KEY  PART DESCRIPTION KEY  PART DESCRIPTION

NO.  NO. NO.  NO.

1 70530 Tow Hiteh - Eyetioit 28 72007 Foot Pedal

2 5P *Locknut, Gripco 3/8 - 16 UNC 2 ennM Mation Idier

3 7414 Chassis 8 85855 Bolt, Shoulder 5/16 - 24 x 1/2

6 752 Lever Arm Assembly 29 1628P Washer 17/32 x 1 - 1/2 x 10 Ga.

7 75265 Side Bracket 30 s86P Nut, Nylok 5/16 - 24 UNF

9 30100 “Bolt, Hex 5/16 - 18 x 3/4 31 2088 Spring - Idler

10 680P Washer 21/32 x 1 x 16 Ga, 2 53018 Pullay - Idler

1 s001P E-Ring 33 6086P Bolt, Hox with Sems Lockwasher
12 s63p *Locknut, Gripco 6/16 - 18 UNC Gr. B 3/8.18x 1

13 74545 Paraliel Bar B 678 V-Bait

14 67394 . Bolt, Shoulder 5/16 - 18 x /4 38 72357 Front Member Assombly

15 P Locknut, Nylok 5/16 - 18 UNC 7 e “Bolt, Carringe 5/16 - 18 x 3/4 Gr. 5
16 73798 Brako Rod - Rear B 72075 Liftor Bracket

17 284 Spring B 74516 Housing Lifter

18 2503 “Cotter Pin 3/32 x 3/4 40 74515 Belicrank Brackat

18 82755 Spring 41 P Bolt, Carriage 5/16 - 18x 1Gr. §
0 4527 Lifter Handlle 42 74576 Orive Lok Pin - Typa B

21 72361 arking Brake Rod 43 74522 Belicrank

2 o Cotter Pin 5/64 x 3/s 44 344 Drive Lok Pin Tvoe F

22 72303 totion Clutch and Brake Rod 45 Bolt, Shoulder §/16 - 18 x /4

24 72360 Foot Pedal Clamp 46 3021P olt, Hex 3/8 - 16 x /4

g:: ;'52;; Plunger Cap “*STANDARD HARDWARE-PURCHASE LOCALLY

REPAIR PARTS

WHEEL GROUP

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR

13

REPAIR PARTS

32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327CR
WHEEL GROUP

KEY  PART DESCRIPTION KEY PART DESCRIPTION
NO.  NO. NO.  NO.
1 12818 Chay 18 72547 Steering Shaft
2 7 Repair Link Kit (Inc, Offset and 17 25089 “Cotter Pin 1/8 x 1
Cannecting Link) 18 1629P Washer 21/32x 1- 1/4 x 16 Ga.
3 70302 Tire 13-5.00 19 5001P ing
1 70301 Rim - Rear 2 71208 Bearing
5 65139 Valve Stem 21 72401 Kingpin - LH.
6 59192 2 72400 Kingpin - RH.
7 395p -18x1-58Gr.§ 23 72358 Tie Bar
8 55 Gripco 5/16- 1BUNC Gr.B 24 55855 Bolt, Shoulder - Special 5/18 - 24
9 e Washer 35/32 x 1- 1/ % 16 Ga. % 2 Lockaut, Hex with Washer Insert
0 67703 Chain Adjuster 5/16- 24 UNF
1 e0s7P Bolt, Hex with Sems Lockwasher 6 72359 Staering Plate
5/16-18x 1 27 3393 Scrow, Thread Rolling 5/16 - 18 x 1/2
12 72382 Bearing Cup 8 1630P Washer 21/32 x 1 21Ga.
13 6246 caring 25 67380 Whel and Tire Assambly 11.00 x 4.00
B 22 Oifferential Assembly {Inc. Key No. 30)
30 64008 Bearing

*STANDARD HARDWARE-PURCHASE LOCALLY



\ in i v P P SNT IO

REPAIR PARTS

R iR PARTS
EPA 32 REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR

32" REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327CR

MOWER MOWER
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO, NO.  NO.
1 a2 Vit . 21 16220 Washer, 13/32 x 718 x 7 Ga.
2 7993 Housing with Silk Screening 23 715% Oischarye Guard
3 7532 Decal - Cutter Hoad 24 rop *Holt, Carriage 1/4 -20 x 344 Gr. §
1 paust Hauing Litter - RH. 2% weop Locknut, Gripco 1/4 - 20 UNC
5 74552 Housing Lifter - L.H. 26 75085 Oecal - Discharge Guard
& 6w “Bolt, Carriage 5/16 - 18 x 3/4 Gr. § 27 67405 Blode
7 saop Locknut, Nylok 5/16 - 18 UNC 8 6o6p Screw, Hox Machine w/Sems Lockwasher
B 74553 Sirap Nylon Paich 3/8 - 24 x 7/8 Gr. 5
9 58909 Boit, Shoutder - Special 20 1631P Washer 13/32 x 2 - 3/8.x 10 Go.
10 50806 *Washict 11/32 x 3/4 x 16 Ga. 0 68107 Briskc Assembly
1 71633 Jackshaft Assernbly - Driven 31 go2rp *Bolt, Hex 3/8 - 16 x 314
12 69262 ackshatt Assembly - Driver 2 67398 v-Bit
201TOM GROOVE OF 13 sdse ipco 3/8 - 16 UNC 3 74548 Skid - RH.
13 67400 30 74548 Skid - LM,
LG CusHArt PoLEY 15 60G6P Bult, Hex with Sems Lockwasher 35 74550 WMowee Support
OUTER JACKSHAFT PULLEYS 3816 1- 172 %P *Bolt, Carnage /8 - 16 x 314
17 67401 Spring 37 6708 Belt Snubbe
B 67399 Tdler Aem 38 Gus2e Screw, Hex Head with Soms
19 6236 Bolt, Shoulder - Special Lockwasher 5/16 - 18 x 3/d
20 67356 Washer - Special 39 553 Locknut, Gripco 5/16 - 18 UNC
*STANDARD HARDWARE-PURCHASE LOCALLY
REPAIR PARTS REPAIR PARTS
32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR 32 REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR
ELECTRICAL ELECTRICAL
KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  No. NO.  NO.
1 75%6 Shift Lever 8 600) Charger Plug Assembly
2 33P Bolt, Hex 14 - 28 x 1/2Gr. 5 29 742 Fuel Tank
3 oo Lockwashor 1/4 3 730 Fuet Tank Elbow
4 1507P Washer 9/32 ¢ 3/4 x 16 Ga. 31 33s8p Screw, Truss H. Phillips 1/4 - 20 x 5/8
5 55862 Knob 32 677A201  Beit Keeper Assembly
6 74525 Switch - Transmission 33 2198 Engine Pulley
7 7942124 Transmission Assembly (7194} 34 s608p Screw, Hex Hd. Thd. Rolling
8 7341 Puliey - Transmission 3/8-16x1-172
9 B0 . Boltw/Sems Lackwasher 5/16 - 18 35 16mp
x5/8 3% Go70P
10 5839 Key, Woodruff No. 8
1 esam Retaining Ring 37 65053
2 a3 Ve Tie 8 191708
13 2080 Wire Harness
14 53490 Locknut 174 - 20 33 637R
15 a0k lgnition Switch 40 2003 Sufety Switch
16 7552H Key 41 7154R otenoid
17 71893 Buttery Charger 42 8077R Wire, Solenoid Ground
1B 70451 Battery Puck 43 669) Cable Assembly {Battary to Solenoid)
19 72706 Battery Strap 44 2008 Cable Assmbly {Battery to Ground)
2 3307P Scrow, Truss Hd. Phillips 45 569P Nut, Hex 5/16 - 24 UNF
1420 172 46 1007P Lockwasher 5/16
21 ssep Locknut, 1/4 - 20 UNC wiWasher lnset 47 543P Nut, Hex No, 10+ 32
2 3 Scrow, Hex Head 1/4 - 20 x 1/2 48 1006P Lockwasher No. 10
(Furnished w/Battery Pack) 49 3003p Batt, Hex 1/4 - 20 x 3/4
2 soae Hex Not 1/4 - 20 50 67758 Lockwasher, Internal Tootk 5/8
3 710 Terminal Boot 51 67758 Nut 6/8 - 32 UNF
8 2228 Cap - Battery 52 28 Fuel Line
27 22280 Gasket - Battery




REPAIR PARTS

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR
TRANSMISSION MODEL NUMBER 719A

ALL TRANSMISSION PARTS MUST
BE PURCHASED THROUGH AND
SERVICE PERFOAMED BY YOUR
LOCAL TECUMSEH DEALER.

REPAIR PARTS

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR

TRANSMISSION MODEL NUMBER 719A

KEY  PART DESCRIPTION KEY
NO.  NO. NO.
7942124 Complete Transmission {719A) %
1 770061 Case, Transmission 26
2 772070 Cover, Transmission 27
3 776162 Shalt, Output and Brake 28
4 778121 Gear, Spur (20 teeth] 20
5 786072 pacer 30
& 7m123 Gear, Spur (25 teeth] 31
7 1B Gear, Spur (30 teeth} 32
9 784266 Collar, Shift 33
10 786083 Sprocket {18 teeth)
1 786082 Sprocket 9 teeth] 35
12 7761% Shaft, Counter 36
13 778109 Gear, Bevel (42 tooth and 15 tooth
spur gear) 36A
1 778126 Gear, Spur (20 teeth)
15 778127 Gear, Spur (25 teeth) 37
6 786071 Spacer 3
7o 778129 Gesr, Spur (30 teeth)
18 776135 Shaft, Input a0
19 778113 Bevel pinion, Input a1
20 7865047 Sprocket (8 tectn) 42
21 790003 Disk, Brab 43
22 790004 Lever, & 44
23 790005 Hotder, Brake pad
24 790008 Pad, Brake

784270

792085

e

DESCRIPTION

[

n

Plato, Brake pad
owel

g, Flanged
Roller {No. 41 chain, 24 links)

Chai
Race, Thrust
Bearing, Nvedte

Ring, Retain
Ring, Retain

Washer
Ring, Retaining

Rod &
Screw,

Fork Assy., Shift
Hex ho. taptite,

14-20x 1-1/4

Screw,

17420

Hex hd. toptite,
x2-1/4

Key
Nut, 5/16 - 24 lock
w

Balt, Steel, 5/16

Screw,
Spring

Sef, 3/8- 16 x 3/8

Washer, Thrust

Spacer

REPAIR PARTS

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191705, TYPE No.‘:?647~01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PEAFORAMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

15

REPAIR PARTS

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191705, TYPE NO. 5847-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NG, NO. NO.  NO.
1 391379 Housing - Blower 61 61750 Key - Flywhesl
2 s3ise Screw - Sem 62 212286 Cylinder Head
3 19165 Paller - Flywheel 63 222636 Cover - Cylinder Head
4 93805 Sacew - Ser 64 9321t Sorew - 2-21/32"
5 s2284 Nut - Flywheel 65 203918 Sperk Plug Resistor
6 220865 Washer - Spring 33723 Sorew- 3"
7 222562 Screen - Flush Rotating 22114 Lock - Connecting Rod Screw
8 222581 Cup- Screen Mrg. 2659 Screw - Connnecting Rod
9 93705 Screw - Sem 390402 Rod Ass'y, - Connecting
10 222117 Cover - Breaker Point {Inc. Key No's. 67 & 68)
1o 9122 Locknut - Mufler 70 391869 RING SET - PISTON - Std.
iz 393010 Muitler - Exhaust 391670 1010 Oversize
1B 9338 Screwy - Breaker Arm 391671 020 Oversize
i@ 85704 Plunger - Breaker Point 381672 1030 Oversize
1B 26018 Spring - Breaker Arm 71 6854 Lock - Piston Pin
16 260374 Spring - Connector 72 391673 Piston Ass'y. {Inc. Key No's. 70 & 71)
7 284628 Breaker Points & Condensar 1678 010 Ov:
{ine. Key No's. 15 & 16) 391676 1020 Oversize
18 93042 rew - Serm 391676 030 Oversize
19 220877 Clamp - Condenser 73 261055 Intako Valve
20 66538 Etbow - Spark Plug 74 65906 Spring - Intake V
21 22178 Terminat - lgnition Cable 75 26828 Spring - Exhaust Valve
2 221760 Guide - Air 7 22159 Retainer - Intake Valve
23 208968 Armature Ass'y. 7 %109 Gear - Timi
24 93381 Screw - Armature 78 260033 Tappet - Vah
25 93163 Scrow - Sem 79 292260 Rotocail - Exhaust Valve
2 222830 Shield - Cylinder 8 936830 Retainer - Exhaust Valve
27 221907 Clip - Wire 81 390419 Exhaust Valve {fnc. Key No, 80}
8 294606 Oil Seat 82 211689 Gaar - Cam
29 393675 Cylinder Assembly 83 295840 Pin Ass'y. - Piston (inc. (2) sach Key
B 221535 Clamp - Casing 0. 71}
3l 9346 Screw - Sem 295841 Pin Ass'y. - Piston .005 Oversize
2 93572 Screw 8 27750 “Gasket - Crankease Cover - 1/64." thick
33 390662 Plate - Governor Control 27876 Gaskot - Crankcase Cover - 005" thick
34 261306 Spring - Governar 27877 Gasket - Crenkease Cover - 009" thick
3 91920 Serow - Terminal 8 298616 il Sump (Inc. Key No's, 85 and 87}
% 92791 Lockwasher 87 298423 Qil Soal
3 em2 Terminal - Spade 88 01084 Plug - Oil Drain
38 90576 Hex Nut No. 8 - 32 8 9358 ew - Sem
39 86088 Washer - Insulating %0 392718 Oil Stinger - Governor
40 299500 Wire - Ground 91 391840 Cap & Dipstick - Ot Fillec
41 260971 Link - Governor 92 270920  Seal- Filler Cap
42 260584 Spring - Governor Link 93 831 Seal - Filler Tube
43 212389 Link - Counterweight o4 280133 Tube - Ol Filler
44 93874 Screw - Countorweight .95 22502 Ctamp - Ot Filler Tube i
45 298909 Pin - Counterweight 9% 04 Screw - Clamp Mtg. 5
46 390172 Counterweight Ass'y. 97 392066 Filler Group - Oil {Inc. Key No's.
47 54 Caltar - Insulating 1. 92, 93, 94, 95 & 86)
48 270430 “Gasket - Cylinder Head 08 278 Gasket - Valve Cover
49 231082 Hex Nut No. 10 24 99 299577 Gasket Sct
50 92613 Bolt - Goyernor Lever 100 3513 Bushing - Plunger
51 391733 Lever Ass'y. - Governor {Inc. Key 101 231661 Seat - Intake Valve (Std.}
No's. 49 & 102 211661 Scat - Exhaust Vaive (Std.)
52 222450 Washer - Govarnor Lever 103 230665 Guide - Exhaust Valve
53 93306 Cotter - Hair Pin
54 93307 Retainer - E-Ring “INCLUDED IN GASKET SET 299577
55 231058 Crank - Governor
56 231055 Bushing - Governor Crank SPARK ARRESTER ASSEMBLY (OPTIONAL)
57 280005 Breather Tubs 391913 park Arcester
391406 Breather Ass'y. 222537 Deflector g
59 93536 o 93705 Screw {4 required)
60 391757 Crankshaft




REPAIR PARTS
32" REAR ENGINE RIDING L AWN MOWER--MODEL NUMBER K8327CR
BRIGGS & STRATTON 8 H.P. ENGINE-MODEL NO. 191705, TYPE NO. 5647.01

CARBURETOR NUMBER 380811

22

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
R_LOCAL

PERFORMED _ BY YOUI
BRIGGS AND STRATTON DEALER.

REPAIR PARTS

S B

32" REAR ENGINE RIDING LAWN MOWER--MODEL NUMBER K8327CR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191705, TYPE NO. 5647-01

CARBURETQOR NUMBER 390811

KEY  PART DESCRIPTION
NO.  NO.

1 299881 Body Ass'y. {Includes Key No. 3)
2 21682 Veatur: - Carburetor
3221997 “Pluy- Wetch

4 3u06ss Shaft and Lever - Choke

5 261116 Spring - Choke Return

& 270382 Washer - Choke Shaft

7 200 Valve - Choke

8 93199 Screw - Sem

9 91920 Screuw - Fil. Hd. Mach. No, 8 - 32 x /8
10 2157 Spring - Throttle Adustment

1 272 op - Throtl

12 93043 Pin - Throttle Stop

13 299/40  *Noede - Carburetor

14 202681 “Valve Ass'y. - Carb. ldle

15 23108 Bushing - Throttle Shatt

16 9337 Strcw - Corhuretor Mig.

17 270828 asket - Carburetor Mig.

8 27081 *Gasket - Float Bowl

18 299707 Float - Corburetar

20 221988 Valve - Throttle

oy

KI
NO.

PART
NO.

3091812
221905

9
270528
391399
200852

390811

DESCRIPTION

Shaft & Lever - Thiottie
Bowl - Float

“Pin - Float Hinge
“Valve - Fuel Inlet
“Screw - Nozzle
*Washer - Float Bowl
*Valve - Needie

Screw

Bracket - Carburetor
Connector - Fuel Pipe

ieaner
ner Ass'y. (Inc, Key No 35)
Carburetor Overhaul Kit {Inc. Ports
farked *)

Carburetor Assembly

REPAIR PARTS

32 REAR ENGINE RIDING LAWN MOWER-MODEL NUMBER K8327CR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191705, TYPE NO. 5647-01

FLYWHEEL AND STARTER MOTOR GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED BY YOUR LOCAL
BRIGAS AND STRATTON DEALER.

KEY  PART DESCRIPTION
NO.  NO.

1 392034 Flywheel and Ring Gear Ass'y.

2 39 Gear - Ring

3 g323 Screw - Sem

4 310 rew - Sem

5 390233 Cover & Shield - Starter

8 302749 Motor, Starter (Inc. Key No's. 7 thru

7 350846 End Cap Ass'y. Commutator {lac.

Key No. 6}

8 391705 Brus 3

9 382747 Armature Ass'y. .
10 392744 Housing Ass'y.
1 302061 End Cap Ass'y. Drive
12 391706 Thru Bolt Ass'y.
13 391136 Clutch Ass'y.

4 2801 ear

15 39m62 Retainer & Pin (Inc. Key No. 17)

16 391461 Drive Ass'y. (Inc. Key No's. 13,14 & 15)
17 93754 Roll Pin

16




ATI¥D07 ISYHOUN-IUYMOUVH QUVANYIS,

buisdg o
adoy) poon - 220 6
B soia1sYy Y 145 POOH - (2930 89
xévmuwz._:h”dzo_tm e NN 81 - 91/5 Uast1 VOIANM Xap o
2 ONN BL - 1/5 1N we 503y dsEs  wig
ATIVOOT 3SVHOHNA-3HVMAHVH OHYANVLS, 2 g fZEL ¥
#2400 (euza, rszz v 2 59X Y/ | XU REM FLTCTO
A renuRy SioUM) ez - iy pasernsu| Wiz« @ UM 4oL s0z1L 123
: B2y Auesepy pue 1aey rszie - WA 01 PIOURAOS - 1M el vaz 18 D L1 X p/E X 91/ “ByTM d608i g
= 3 575D ¥/€ XBL - 81/9 40G XoH, drle 28 N 0 - #/1 30N Bt as sz o dueny 8091 O€
i reeg 18 "9 9L X p/E X TE/G SuTIM deost 2 &3 dilE B
T 1265 05 3108 Asanieg 95501 £ 8 88LLL @
81208 33 poy Asueg 819 z & 101 9
4£08 8 Asapeg r8zz 3 s €SVLLD sz
42004 e 8L/ SN0, dE00L [ S8
49051 4 4NN ZE - 0L "ON X3H InN, dEvS 81 <] 47195 7
dE00E S¥ ON X307 "usem, 49001 81 5 FOSLL £z
yYBLL " ONN ¥Z - 0L "ON PR30S 1N 485 1z L] d5¥S @
HEBLL  Ev AN '¥Z- 51/3 W X3 0N, 4ge5 91 1s £WE iz
Piouajog wsiz Sl 1ioddng seg 19420y o5 6L 02
‘d'H 01 uoNeAS puR SB6lg - auibu3 o0z T . 1840 1 6lL b aseq auu3 o o6LEL 6L
“dury gf - 3303 HLves i HZS5L 11 19008 POy eg 8 §°I9 b/l - L X 8L - 91/ PEIN X3H 110G, 4TI0E 8l
ey InRyxg3 BTyl 3 {21 "ON 424 U] PUMS BIoH ot deg ng 4 /L %07 "iausem, 4000t 91
BILOW  9BVLIS  if ssous ek 6 /€ % 02 - 9/} BUmD PuL ‘masg or 9 L1 XSU/E - L XZE/LL UM sl S
Z/L- L X0L - 8/E wvey @ng sr LXEL-2/1 PEIH X3y pom, dZH0E »t
Builjoy ‘PUL P XeH ‘Mans 48095 St d6SEE 8 deg Assneg w 1695 gyt £
saiaa 1108 rsel o usstL L , £ o e
ONR 0Z - #/1 1907 ‘1N ooves  £f socie 9 54 4S8
a0 isneyx3 regel  zg ONN BT -0L “ON 3433 10N 495 S 1 a8 8
dig pareiasug uiels  ig 2 0L ON 1207 40N HZEQY ¥ oy ds(s ¢
e riostog SI0EL  E (1 3Beg '¢ “ON Aax( yoea g puz g oy Aoy oun) “AsRy used  LOIVLLD 6T 0108 9
ad YL 6L uaws ¢ /L X0Z 571 6uanD ‘P “PH Jowsem X3 ‘Mg 4095 8¢ ot §
i uozes 8z ix “oN zLx “ON BUIEN “PH Ued “MaIS, dozEE L€ resst v
LdN 8L - B/E 506 M0q3 93 duoy 2z PESH $SN1L UL ‘MIDS dozze 1 1o30) a10WaY - GOUN esily 9t reesl ¢
(95 "ON 4oy ress  z
ON  ON ONON “au) "A55Y 10u0) alousay rwalL s W - opuay ree 1
NOILdIBOS30 1¥vd A3 NOILAINOS3a Luvd A%
‘oN N ON  ON
NOLLAINOSIA Luvd AN NOILAINOS3a 1¥vd  AIY

INIONI B 21YL0373

HVSEZ0T HIBWNN TIGOW-HOLOVYL NMYT ONIQIY ..9€

S1HvYd Hivd3ay

HV6EZ0T YIGWNAN TICOW-HOLIVHL NMY ONIQIY .98

SISSYHD

S1Udvd Hivd3y

~
-
3 f/mﬂ.
o \/\
e /,,:\ 5] [~
&2\
N N,
m\u o
ANIONE B OIYLOA s SISSVHO

HVBEZOT HIBWNN TIAOW-HOLIVHL NMY) ONIQIY .98

814vd UIVda3Yd

S14vd YivdIy



b RS s O e S

ATIVD07 ISYHOBNG IHYMGHYH QYYANYLS,

Sutdg BrZiz

oy wand spuig vrse

| X 91/ U1 Bunidg 6LE25

Q9L X t X2E/LL “Iausem dSvaL
Arquisssy wiy wing 1611
aipuen wnni) 2L

dup 9vZLL

130e0g Fm

Aquassy iy gmg 622EL
108G Qs ¥OZLL

190849 1epog e6L1L

peg 1004 $9€49

' XL 9L/g Mewiey 9L
e i

dug 9zL1L

oy ayesg yed ree

12 styve

0, 49052

S 12P3d sz

3¢ 1003 ro6E

Beog rrvoz

ONM 9¢ - /€ 4207 1N 4615

21 1X9L- g€ PeIK xak hom, 42208
i0d 0ovzs

INN 81 - 94/5 4997 AN 4525
suigsng 0z1L

¥ € X1 91,5 Peay xan "hog, dotog
N

NOILdI¥DS3Q 18vd

ONN 81 - 51/5 Jausepym Inuxoo]
100 s91p}

QNN 91 - F/E J3UseAM 10
Buuds axesg

T 9L X p/E X ZE/LL "usTM
uoiuniy
Y/E X ZE/E Uid 120D,

O 9L X b/E X ZE/EL "Ysem
oy aneig

TG X p/L - L XYE ‘e
Ua1eq UOIAN - 9/ - L X bZ - B/E
YN0 I/ IR ML
auibu - Asting

. 9L WE INuxooy
O 91 X B/L X ZE/EL s
N9 138 PR

IGA

999 v/E X0z bl

ST M SUIE MaRg

/L X 8L - 9L/S
IBUSeN# PRI KB "MIDG
9 "ON 4pOoR *Aay
N9 ueg

NOIL3I¥OS30

HVEEZOT HIBWNN TITOW-HOLOVEHL NMVT ONICIY .98

d0gs  vzz
[ VI,
dt6s 1z
6EZLL 0
desst 6l
8ez1L 8t
deosz L
deosk 9t
wisL Sl
doigt el
48909 £l
€.lL i
dsys 1L
duist o
i 8
veeEL 8
d8s09 ¢
eweEL 9
65825 §
dogos v
46508 €
€089 Z
o0zt t
ON  ON
18Yd AN

3AIHA B INVHEHOLATD

S1Uvd HIvdly

ATT¥D0T ISYHOBNA"IHVMOUVH QUVANVLS ,

AN $Z-91/5 %907 1IN
Buny i

PIE X 3L - R/E PO X3 'liog,

uig 240015

ONR £L - 2/8 4307 N

TQ 9L X @/L X ZE/LL UM
EXEL- Z/1 PEa X9H 1108
Mquassy ieg 1930y

oSSR - QOUY

(GZ pue vz 53624 335)

VBSO'EVL 190U AIQIFSY IIXEIURLL
7% 91/g Ayl asenbs

e aneA

walg A

NOILJINIS30

VIBLYSL
yirag
6168
65159

‘ON
Lyvd

wiy
(8%09°6-008L) 1L
0901 X bk - UX ZE/ST Wuse
#/L- 1 X 971 uld Bupics
Aquassy wy Sussaig
AN ¥Z - 8/E X3H 10wy20]
Aun) be.g
ug 4207 - g
tpoa sz 0l
€D £1 X p/L - | XZE/Z ouse
b3
Govsng
poy Bupaang
)
ONN 8L - 81/5 4207 TN

/E X 8L -91/S PRIH X3 10g,

DI X YL X 95 i
Teag uowlg

Lasu) 33y Butsaalg

NOILAIOS3a

HV6EZ0T HITWNN 13ACH-HOLIVHL NMVT ONIAIY ..8€

[ZETVAN. 4
£891L L2
dz881 9z
6029 1T
setie €2
HOLBL 2T
61z1L 1z
omEL 0z
48191 8L
40005 o
B0ZIL 91
rezst S
e vl
dss €L
ol T
1259 0
6823 0L
asg9l 6
[CTTI
o8y L
mest 9
resst S
a8 v
dp19s €
f90s  z
oL v
‘ON ‘ON
18Vd AN

S133HM ONV ONIEIZLS

S1lHVd Hivd3ad

A31INd INIONI 40 IAOOUS
401 01 A3MNd ¥3101 OL
A31104 IXVSNVAL!

HY6EZ071 HIBWNN 1IAOW-HOLOVHL NMY ONIQIY .88

o

JAINC R INVHE-HILNTD

Siuvd Uivday

HVGEZO HITWNN TICON-HOLIVEL NMYT ONIGIN «9€

1]
-

S$T733HM OGNV ONIH3ILS

Siuvd Hivday




@

o
ss008 88
Svozel (8 e
60008 99 (VEY B £V 30N ey
) (VEY R €9 50N &
/12X 0T~ B/} 98D PH xaK ‘M s80z6:  vSE &
- ooy o 5
VL LX0Z - b/ ORD) P XaH M £0z6L 3
%307 "1 SL0Z6L o
uok: o &
X1T¥D01 3SYHOUNG 3YYMOBYH QUVINVIS, S0006L I %
Nz BEIN % £0006¢ (z£ % 05 62 82 92
NPT BN e 8 %0006, 6 HON N D RO NS ABYPOY a0 1g
€091 XYLEL X ZEEL UM PrICTR Ctn 1] ddus oo e B
8 € awsewpoy 001 85 £01942 I sooret  ar
€9 9L X ( X ZE || usem dELsl LS sc0z6L 7 s POy Go0VRl  LF
0103150194980 sEsiz 95 1 x g1 - 91/5 Swas B xoH ‘Mg £E0Z6L 7 Aus 1103 vo0v8.  SE
sssic sg IE X 0Z - /1 70€) PH 124205 ‘MmanS £0076( 7] 10F ) 87 5 0N
azsiL b5 /L% 07 L P XaH DI seore: . w1 (Aa g 1513 D s sz
wvie g5 5 0609L¢ €2
ZE/G X B/E - T X ¥ " PGELS 25 Ae 600882 1101 99008( zz
510 9/L X 2 - 8/E INN 0Z - /1 X0 XK SN £088¢ 12z "oN 102 v
oieg UOIAN - SUSEM/M PEIH o) ‘W5 dsg09 15 9 9L X L X266 "Iouser S2088¢ HESBIONG) "ASY IS 0B09BL 12
apeig sezi. 05 1 X0Z - /1 RN ‘P Ueg MOI3S, B T
dvigl o 2ipuey “dun £2008¢ snn sousem Sanoac o
oz 8y INN 91 - B/E JausEWM 10U420Y 22008z wnaLceweM  Ga0080 (L
Y- s6ziL 4y VIE X ZE/E W M0, 12008¢ i pEodsc 91
1 - 12093 3o seziL 9y voruny 8098 I sS08cc st
juveny sieiL sy poy wawisnlpy 620981 908 vl
Wy - 1opoeig Bussnon uzle v ONN 81 - 91/6 %207 “IN £0088¢ ozzvil gt
CRRRt] ”..is.._ 9uzLL 3 579 WEXBL ,E\mn&._:d ,wsm. mmuwﬂ Mn& n.“
4§ Guisoy 1100dns poy 10w
Susaosuis Moo 14Ve8 B¢ Ay ubpend §osac (4 oN 2w Iewumia Aoy 0 LS00c;  OF
4 e, ssie g O 9L X piE X TE/LL usel Ls09¢s on - Zpin ey goo0s. 6
20 1sou-gE s e I Yo i ulg v908LL (679 € 75,0M "9u) aixasues] A5y ezl 8
zZvisLL azuoig ‘busead o008 ¢
x [ ; P
1 %91+ 8. PEAH Xan 1108, dE0E  SE 105 Tpi80L 1£% p5,0N 2up) sz 098 9
Alquatsy 1eusyoer 18tVLLY e aaBunig sona] - de) {4331, BE) 3NQ 1jRLisIaIUN0Y o gLl ' 27u0sd "Bureag 90087 s
T . g 88z £t s38uni - pod (9193, 71) nd 090822 a2voig Builog  0S008L b
H'Y - POy veg $SLL 2 ONN 91 - 8/ %207 N 6S0BLL a2uo. 65008 £
W7 - poy el sl (¢ Alquassy poy 1ong BS0BLL X a sgoosz  Z
Surids yeig acecs zzsil o8 193up) abneg BE19L1 (§REZIHON W AEeIL “ASy a%€) €900 4
. Aquossy wesa - oovi  6F §99 V/E - Z % b2 - /E 110G Yo 150822 axesurig halowod  viGiveL
- o N on oN o ON  ON ON O
NOILASIT 18vd  ABN NOLLIYIS3Q Luvd AT NOlL4IoRET Luvd A NolLanDs3e Luvd A

HVBEZOT YIGWNN T3AOW-HOLIVEL NMY1 ONIQIY .98

YIMOW

S1dVvd HIVd3Y

V8S9'EYL HIBWNN 1ITOW-IIXVYSNYHEL
HVEEZ01 HIGWNN 13GOW-HOLIVHL NMV ONIGIY .9

S1uvd Uivday

o

-

i >
i e
. ¥ 7
H \
¥ £
'
H acs
: 3
H L N
C e N
i ’ Q 3
< 65
09
St
89
19
e \ “43TV3Q HISWNJAL Y201
un\‘ ] )} @/ \ s 02— S 6l HNOA A8 03IWHO4HId IDIAHIS
o A £t % P Y 3 _ ONY HONOUHL O3SYHOUNd 38
Lo i \\\ /unmwu.._u mionsio &X a yIMOW ASNW SilV4 JIXVSNVBL TV
2 B R SA31ING JVHSENOVE t] X
o VBSU'EYL HITWNN TIAON-IIXVSNYHL
HY6E207 BIBWNN TIQOW-YOLIVHL NMYT ONITIY .98 HV6E207 HIBWNN I3GOW-HOLIVHL NMY1 ONICIY .98
divdid
S1dvd Hi 81UvVd HIvd3y




REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER L0239AR
BRIGGS & STRATTON 10 H.P. ENGINE-MODEL NO. 220707, TYPE NO. 0134-01

’cVLINDER, CRANKSHAFT AND ENGINE BASE GROUP
ALL ENGINE PARTS MUST BE PUR-

PERFORMED _ BY YOU!
BRIGGS AND STRATTON DEALER.

g8RB2

L 5. v 6 i i VAL ) S AR B ) L i e

REPAIR PARTS

36" RIDING LAWN TRACTOR--MODEL NUMBER LO233AR
BRIGGS & STRATTON 10 H.P. ENGINE--MODEL NO. 220707, TYPE NO. 0134-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO. ©
1 ons Screw - Blower Housing Mounting Sem 57 28 Exhaust Valve
2 391556 Housing - Biower 58 261503 st
3 908 crew - Som 59 281462 c
4 262 Screen - Flush Rotating 6500 intake Valve
5  d2284 ¢ Hox 6 221508 Intake Valve
6 220865 jashe: - Spring 63 61760
7 222561 Cup - Sereen Mounting 64 261505
8 93014 *Som 65 304
g 93226 Scrow - Breaker Adjusting Sem 8 280100 Breatner
w0 26018 pring - Brepher Arm &7 391408 eather Assembly
1 391284 reaker Ass'y - lgnition (inc. No. 10} 68 27803 *Gasket - Valve Cover
2 65T lunge - Breaker Point 6 231055 ushing - Gov. Crank (1/4" 1.0
391086 al - Oil 70 271075 *Gasket. Cylinder Head
333863 ylinder Ass'y. (inc. No. 13} 7 212366 Head - Cylinder .
93042 rew - Sem 2 301285 wton Ass'y. - Standard (Inc. No's. 73
391732 Condenser & 7
221535 Clamp - Casing 391287
93496 crew - Sem 391288
93686 Screw - Control Bracket Mounting 391288
231039 pacer - Conteol Bracket Mounting n 092:
50662 tate - Gov. Conteol 7a 391780
261306 pring - Governor 391781 g S
91920 Scrow - Terminal 391782 ing Set -
92791 fasher - Lock - Shakeproof 391783 ing Set - Piston - 030" 0.5,
66554 ollar - Insulating 75 209891 in Assy. - Piston - Std. (inc. No. 73)
93722 orminal - Spade 391286 in Ass'y. - Piston - 005" 0.8,
90576, " ? 6 393860 Rod Assy.- Comecing Inc 77 & 78)
291602 jire - Ground n 92909 Screw - Conn. Ro
66068 fasher - Insulating L3 222299 Lock - Conn. Rod Screw,
83572 rew 9 932 Screw - Cylinder Head (3" Long)
83307 etainer - E-Ring NOTE: 93781 Stud - Cylinder Head
06 otter - Hair Pin 22963 Washer
231058 rank - Governor (1/4" Dja.} 80 66538 Ibow - Spack Plug |
22450 jasher - Gov. Crank (1/4" 1.0.) 81 293918 Plug - Spark {1 - 172" High - 37 - 42 M)
52613 ot Lever OTE: Spark Plugs use lgnition Cable
231082 ut - Hex, 10- rerminal No. 221798,
1733 ver Ass'y. - Governar (for 1/4" 82 222725 Cover - Cylinder Head
. No's. 35 & 361 8 936 crew . Cyfinder Shield Mig. Sem
3 261198 8 221907 Jip - Wire
3 261197 ring - Governor Link 85 222744 Shiold - Cylinger
B 3764 it Slinger, Gov. Gear & Bracket As'y, 86 298868 mature Ass Y.
47 212286 Gear - Cam 8 221788 erminal - fgnition Cable
4 o3 Sorew - Sump Mounting Sem 83 933\ crew - Armature Mounting Sem
49 91084 Plug - Oil Drain 89 19203 ller - Fly |
392411 Gasket Set 222309 Cover - Breaker Paint
5 291675 Seat- OIl 91 39l Cap and Dipstick - Oil Filler
52 391784 Sump - il (Inc. No's, 61 & 53) | 92 270820 Scat - Filler Cap
53 278 *Gusket - Crankcase Cover - /04 Thick 93 804 Screw - Clamp Mg,
270915 asket - Crankcese 005" Thick 9 222502 Clamp - Oil Filler Tube
270916 "Gasket - Crankes 0" Thick 95 280134 Tube - Oil Filler
54 261183 Tappet - Valve 9% e Seal - Filler Tube
97 392067 Filler Group - Oil
%8 261463 Inuske Vaive Seat
99 211661 Exhaust Vaive Seat
100 1 Exhaust Valve Stem Guide
jot 23513 Plunger Bushing

*STANDARD HARDWARE-PURCHASE LOCALLY

REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER LO239AR
BRIGGS & STRATTON 10 H.P. ENGINE-MODEL NO. 220707, TYPE NO. 0134-01

AIR CLEANER AND CARBURETOR

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED _BY YOUR LOCAI

BRIGGS AND STRATTON DEALER.

KEY  PART OESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 s Scraw - Air Cleaner 24 9372 Serew
2 2018 Support - Air Cleaner Elemant 25 391787 Bouy Ass'y. - Carburetor (Inc. No. 26}
3 301786 Cloanar Ass'y. - Air (Inc. No's. 2 & 4} 26 221997 +Plug - Wolch
4 Elament - Air Cleaner 27 211960
§ 270853 Gasket - Air Cleanar 2 684
6 93822 Screw - Ait Cleaner 20 261116 Spring - Choke Return
7 2043 Fin - Theottia Stop 0 28187 Soring - Throutle Adjustment
8 2112 e 3 919; Screw - Machine, Fill, Hd. B - 32 x §/8"
9 7 32 22010 Valve Choke
0 2 y. - Carburetor ldie 73 270382 Washer - Chake Shaft
1 ‘27081t 3 93357 rew - Carburetor Mig.
12 200707 retor 35 270872 "Gsket - Carburetor Mig
13 s Shaft 8 Lever - Throttle 3 261274 k.- Choke
14 220858 Valve - Throttle a7 296004 Pipe - Fuel (Inc. No. 38)
16 341 Screw - Throttle & Choke Valve Mig. B 53 Clamp - Fuel Pipe
3 218 Connector - Fuet Pipe
18 393410 Carburetor Ass'y. {Choke-A-Matic) .
(inc. No's. 7 thru 33) +INCLUDED IN CARBURETOR OVERHAUL KIT -
7 220888 Bowl - Float PART NO. 299852
8 2 row - Nozzle
19 222014 +Washer . Float Bow! *INCLUDED IN GASKET SET - PART NO. 393411
391233 +Valve- Needle
2 222311 Bracket - Carburetor
22 269096 +Valve: Fuel lnlet
23 230898 +Pin- Float Hinge

20

REPAIR PARTS

+ 36" RIDING LAWN TRACTOR--MODEL NUMBER LO239AR
BRIGGS & STRATTON 10 H.P. ENGINE--MODEL NO. 220707, TYPE NO. 0134-01

ALTERNATOR AND STARTER MOTOR GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED  BY LOCAL
BRIGGS AND STRATTON DEALER.

13

13
ok
21 18
e
«
KEV  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. o NO.  NO.
1 393362 Alt, Harness Assembiy N 10 392749 Motor snd Drive Ass'y. {12 Volt}
2 393456 Diode and Conn. Assembly {inc. No's. 11 thru 20
3 93621 rew - 1 390846 Ead Cap Ass'y. Commutator {inc.
4 303474 Stator - Afternator 0. 12).
5 9310 rew - Sem 12 3705 V.
6 300233 Cover and Shield - Starter 13 392147 Armature Ags'y.
7 391088 Fiywheel & Ring Gear Asd'y. - 1w 392244 Housing Ass)
Magneto {Inc. No, 14) 15 392061 End Cap Ass'y. Drive
392134 Gear - Ring Inc. Mounting Parts) 16 391706 Theu Bolt Ass'y.
9 833 Serew - Sem 17 393 Cluteh Ass'y
18 280104 cor
19 391462 Retawner & Pia
2 306l Drve Ass'y. (nc. No's
17,18819)
2 93754 ARGl Pin




36" RIDING LAWN TRACTOR--MODEL NUMBER L0239AR
SCHEMATIC DIAGRAM

BATTERY
i
i
12v
STARTER
o< <s> .
~N
NEUTRAL SAFETY SWITCH ~
"\ SOLENOID
ATTACHMENT o—-_w,H
IGNITION SWITCH SAFETY SWITCH CAPACITOR
s + -
COLL PRI.
L—o\_ro—on
FUSE
30 AMP. 3

COIL SEC. PLUG

RECTIFIER

CHARGING COIL

(0I0DE)
Ac.colL
IGNITION SWITCH
POSITION { CIRCUIT HEADLIGHT
orF me LIGHT SWITCH HEADLIGHT
on BL
START | 8% L
Vs
CHASSIS
WIRING INSULATED CLIPS GROUND

If Insulated Clips were removed for servicing of unit, they should ba replaced to properly secure your wiring. There ara three In-
sulated Cf

ips on your Tractos,

14

of Tractor for safen wires (Key N .
io. 31, page 14),

. 28, page
. ide of Teactor securing wire harness and cable wire (Key N
3. Headlight wire {Key No. 26, page 14).

REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER L1219AR
SCHEMATIC DIAGRAM

BATTERY
1
rall Lo
v
STARTZR
o< .
~N
NEUTRAL SAFETY SWITCH
“\__SOLENOID
~N
ATTACHMENT AR
LGNITION SWITCH SAFETY SWITCH CAPACITOR
s +
COIL PRI
L o\ _o—os .
FUSE POINTS
30 AMP. 3
COIL SEC. PLUG
G ¢
L
RECTIFIER CHARGING COIL
(DI0DE) l
ac.colL
IGNITION SWITCH NAAAS
POSITION | CIRCUIT HEADLIGHT
oFF me LIGHT SWITCH HEADLIGHT
oN BL —q
sTaRT | BS
"
CHASSIS
WIRING INSULATED CLIPS GROUND

If Intulated Clips were removad for sarvicing of unit, they should be replaced to properly secure your wdring. Thare are thres In-

sutated Clips on vour Tractos

1. L.H. side of Tractar for safety switch wires (Key No. 28, page 14)

2. R.H. side of Tractor securing wira harness ond cable wira (Key No. 31, page 14).
3. Headlight wire (Key No. 26, page 14).

36" RIDING LAWN TRACTOR--MODEL NUMBER L1219AR

REPAIR PARTS
ELECTRIC & ENGINE

21

g
4
|4 3 T3 5 5
IS D | -
. 55 &4 Sl %2
s g F %5 fgsizg °f
z % 3 Fapd FTRET 523
2 8 EEBR A X" pegesd
£ 3 Fl F2ScfEINsI3225% 8
e 3 £ Be552552888%0
& £ : 58,8898 56,2355 ¢2
g = 5 3y iyraSEz2 FEARE
w8 5 RS EF RS
« e a 4 dEGrIivEzIfssozd
S
o 5
S I FEB EEapR.E 933
5 = & 38 23558
g eI 38 2RgEshpRaceR
=
2 S nweagcy 5
z YS RERRANB%8 8RBTY YILLLIIRGM:
bl
a
o
=
&
o
5
<
&
=
z
=
2
3
H s
(=] 5 w
& H 2 22 . 3
c H : S
2 = « g 3 2
g i ool .e
- £ fe 7
z - s, Bafez &
& =% § 0§ gdie L x
E 33 3 8 33323 239
E g &
g 39 2 E2EETE t
g Jo s5E32858 82y
g e EEE a2 11T
g % Ses. ol giig
& a2 52p3223238482
]
E w
z - 3 TR BES NEI_E .66 s®e. 2T
H v b S8%5.8F5% REizfankaBaB8Rania
& ¢ &g § FHERERE RUEPRRRERCRISESM
(- 4 £l
< 2 Zg - ~mwwonwe ogozeecsegsunzedsd
a 5
w =
= @

“STANDARD HARDWARE-PURCHASE LOCALLY
LA249AR

OPTIONAL EQUIPMENT

Spark Arrestor Mutfler



PRICENTE TP I s S e R

WSRRPLTICIN

ATI¥207 ISYHOUN~IHYMOHYH Q4 VAl

YIE X ZE/E Uid SANOD,
ta 10N

ONA £Z - 0L "ON Inuy07

5
/8- Z XBL -QUS P X3y 08,
1ioddng 10 19490

aseg aurbu3

saxeig poy avey

deg ang

VIE X OZ - /L BUing puL Mmai§
puey ang

v/ XBY - 9L/G

PH sausey XaH ‘WIS

A s5y 9OOH

sionue “ystq - 1203Q

suonanasy

(9€ "ON 394
“31) "A,55 |01U0D 10wy

NOILINOS3Iq

INVLS,
r8zoz.

ONN 81 - 91/5 10N wer sdoy
s

S AXP/L L X WE RGBT
4oH Mol

T LL X b/E X 8IS UM
duery

£ X 81~ 91/G PRI XoH 'HoB,
deng 3y

Vioddng

1800 9155843

ety 4aa00
9L - 8/8 4307 Iy

L X9 - B/ PE3W XaH Mog,
2u0ddng ajresues
Bups 1295

S°ID /L~ L X BL-91/G PEH X3 108,

211 %007 ausepn,

"eO LLXQU/E - | XZE/LY DU
L X1~ 2/4 PR XoH TI08,

103

ay2rg put win) - 8930

WY - s9puaz

NOILLdI¥OS3Q

HY6LZIT BIGANN TIA0W-HOLOVHL NMVT ONICIH .98

SISSYHD

S1dvd Hivd3y

ATTYO01 3SYHOUN~IHVMOUYH QUYONYS,

wTIL
veove

6625

asest

AiGuidssy iy wanig L6kLL

apuer I TiL

dug 9vziL

saseds $611L

AiQuiassy Wiy I 8226

$0L1L

66L1L

S9EL9

dst

2eeiL

szzte

poy feig Yied re8

POy Y2101y 6ivvL

49052

g1

ro6E

Frvoz

ONN 91 - B/E %907 N 4615

T~ LX 8L 8. PRIH XaH 108, 44208
S3Ip - Aaing copz9

ONN 8L - 91/ 4507 1N 450G
bugsng oeie

b€ XBL-91.G Peal xaH 0@, 40108
OoN

NOILAIYDS3IO 16vd

O 8L~ 81/ JauseAY M iy
103858 9P

3NN 81 - 8/E 19usepy ™ InuYa0Y
Buyds ayesg

T 9L X /€ X ZE/LL “ousem
uouniy

VIE XTEIE g 5310),

T GL X b/E X ZE/EL ‘BUSEN

poy i

99X /L L XYL Ay

/- L %97 - B/E

JBSEMND0 TXI/M AR “MOIIS
auibe3 - Aajing

9L - B/E 1nux207

T 9L X WL X ZEIEL "IusEM
IO 138 B

IauseA M PRI X3 ‘MG
90N J3npoop “Ady
Png 1138

NO1LaIEIS30

HV6LZLT HISWNN T3AOW-HOLOVHLE NMYY ONIQIY ,9€

4065 VZZ
[T
4165 It3
o€zl 0z
PI TR Y
8Tl 8L
dgosz ot
405l 9t
el G
doi19L Bt
dg909 €l
el 2l
PECE
diisl ot
w6
wLEL 8
d8s09 ¢
wseL 9
65825 §
0908 v
d6s09 €
g30se ¢
QozLL t
oN  ON
iyvd 43

IAIYA R IXVHE-HOLNTD

S1ldvVd HIVd3Y

HV6LZLY HIWNN TIAOA-HOLIVHL NMVT DNIGIY .88

81HVd Hi1vd3y

)

4]
:&-4
A3110¢ INIONT 4O IA00ND
401 01 A311nd 3101 OF
AINNG JIXYSNV YL
/
'3
oL [t
SISSVHD JAING ? INVHEHILND

Siuvd Hivd3y




| ® | J

ATI¥007 ISVHOUNY-IHVMOYVH QYVINYLS,
IND 2 - B/E 10N XoH 4515 19
Buiusng HSLEL 09

#D 91 XQUEL X ZE/EL Jausep dEiSL 68 3BPINOUS S o

wy L B 4ol 8g 9 91 % b/E X 2815 @s19L  vBZ
s L L5 a8z 82
P T T4 825l g5 sty oz
[ - ges1L 8§ vEx8L d0l0E 9z
! ATIVOO 3SVHOUNI-3YYMAYVH QHVONYLS sBilL €z oS 95 TV,
1 HolgL 6vLLS g5 sieze 9z
¥ [ v 75 iR) hows viow  E2
= sevLL9 15 rVEL oz ONN 0Z - 371 %207 X d¥LS @
4 1528 05 U3IEd UOIAN - J3USIM/M PRI X3H WIS 45909 15 e 91 X L X ze/6 ' aszst 1z
wolL ey PLIE T apeig S8ziL 05 1 X0Z - b/1 30P2N ‘P g b drzze oz
dBS gy d0008 21 "eD EL X811 X ZE/EL “ousem avisL ey alpues ‘g vl 6L
dzgs 9y 80ZiL 91 abeise) 0, d0z 8 INN 91 - B/ sausepym 10007 si65 8t
SWE ey a8 st esziL Ly e0s
oy anp ovzer v wir o g6z 9y toete 9t
“HY - Mawassy vidbury L£26L Iy P szl sy 0L St
H - Ajquiassy uidbury 9EZEL [ 40108 2t AN v d5L5 oL
sILL  6E vl szl ey as gl
IV €25 ot 9l 6t wEe o
diss i T 8gvils Bt [T
Ft T w8 sesie o8 seest 6
dSBEE  SE ossvc L azoe o Hovs 8
- T et g dezot  sg 6991, ¢
9855 6 15651 8 BLYVLS i saBung 1937 - dey ueLvs 9
888 b e8s et sabunig - oy [T
VESYLYL 3POW AlQUISSSY oXesuesl  WIGLYSL  Zf WY - poy aveig visle oz s
- 2 %91/ Ady asenbs e e #ADS (0124 "I "PH Josem XBH aviss ¢ H - poy areg sl g vewveg €
de3 amen 6165 OF 139Uz Bunisals 05 ¢ Bug axeug *reseds s o HOESE  Z
warg ariep 6Eisy &2 Liasu] 39 Bupsalg il 1 AQuasy aMexg  9PVLL8 62 S0 V/E " 2 X vz - B/ 108 X3t assie 1
; ON ON ON  ON o o oN  on
NOILAINOS3Q 144 a3 NOLLAIHOS3a 1uvd 43y NOILIYISIA Luvd  “33% NOILAIBDS30 luvd 43y
$133HM ONV ONI¥I3LS “3amow
. YV6LZL] HIGWNN TIGOW-YOLIVHL NMYT DNIOIY .98 "V6LZLT HIBWNAN 1300W-HOLOVHL NMYT ONIGIS ,.98
s SlHVd Hivday SLHVD HIVdIY
[v]
N
a 15—
=t U—C
(=i
\
'
i
A3TINd INION3 40 &
ST133HM ONV ONIY3ILS 3IAOO¥O WOLIO8 04 1 HYIMOW

SAINNG LIVHSXOVT
HY6LZLT HIGWNN T3Q0N-HOLIVHL NMYT DNICIY .98 YV6LZ1T HIBWNN TIAOW-YOLOVHL NMY ONIQIY .98

! SLUvd Hivd3y SlHvd Hivd3ay




&8s R
Eae &g
e s
*SE da
. £ 53
: B g2
'é &8z BREX:
. BEBRBeIYRSENDRRANREASESS5EAR0RSS0SARED £ BY8
&9 gecee - csnee £ ens
g 5
< o &
2 & @ 5
& S S 2
3 : 503 :
w @ -3 -
EP X zg = g £ ]
) 2 = k4 B £~
y i % B, Heddda L B
8 ol SegsuSefefyns sy ] £2
8% & smy L B rybiSinpel o osn o a3
1] O, o8 £ 932 55"3 2i05El8srrE s 353
=Cs : FEFETE g 2
1 s 52§ fffiinhibi £ #s
SZ éi a 338 3 e € 3
£z =8
3] <
H [3-S— 52%35&3“23%555 gz822 g9% gnoans
g% 585 o ECRMONEEED B e
o ) 2
2% B> o aj
e eg gaad E 22 I caoe ane a3 $o8
& FE £ges x .3 Ls [NG
: 8E yhzd & "
2522
[- 1 2383 -3 -
e g
F 3 o F
’ "E?é w
w =
-3 88 =

REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER L1219AR
BRIGGS & STRATTON 11 H.P. ENGINE~-MODEL NO. 262707, TYPE NO. 0172-01

REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER L1218AR
BRIGGS & STRATTON 11 H.P. ENGINE-MODEL NO. 252707, TYPE NO. 0172:01 N

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

ALLEM}INE“FD&EHA‘#STS:ERS:L’E sgv m\)m DESCRIPTION :g\' mjﬁr DESCRIPTION
PERAFORMED BVT“',‘;N e 1 93158 Blower Housing Mounting Ser 51 291675 i+ O
A X Screw - Blower Housing Mounting Sem Seal -
BRIGGS AND STR, 2 391556 fousing - Blower 52 301784 ump - Oil (inc. No's. 61 463}
3 93808 Scrow - Sem 53 27 usket - Crankease Cover - 1/84!" Th
3 22562 creen - Flush Rotating 270915 asket - Crankcase Cover - .05, Thick
5 284 ut - Hex 270816 *Gasket - Crankcase Cover - 009" Thick
6 2096 asher - Spring 54 261183 appet - Valve
7 222561 p - Sereen Mounting 55 2022 otocoil - Exhaust Vaive
8 3014 rew - Sem 6 83630 etainer - Exhaust Valve Rotocoil
9 93226 Screw - Breaker Adjusting Sem 57 828 ring - Exhaust Val
o 18 ring - Brogker Arm 58 261185 alve - Exhaust
1 39184 reaker Ass'y - lgnition (inc. No. 10) 69 261462 alve - i
2 8504 lunger - Breaker Point 6 65006 pring - Intake Valve
3 301086 eal - Ol 81 221696 etaine - Intake Vaive
3 393409 ylinder Ass'y. (inc. No. 13) 62 261196 var - Tining
5 2 - Sem 63 81760 ey - Flywheel
6 391702 ondenser 64 381794 rankshait
7 22183 amp - Casing 65 93394 crow - Sem
8 93495 exew - Sem 6 801 ube - Breather
9 93686 Screw - Control Bracket Mountiin 67 391408 reather Assernbl
0 231039 pacer - Control Bracket Mounting 68 803 “Gasket - Valve Cover |
1 350662 late - Gov. 231085 Bushing - Gov. Crank (1/4” 1.D)
22 261306 Spring - Gavernor 0 27106 asket - Cylinder Head
3 81920 w - Terminal 71 212300 ead - Cyljncor .
92791 asher - Lock - Shakeproof 72 391285 iston Ass'y. - Standard {inc. No's. 73
66554 oftar - Insulating &74)
93722 erminal - Spads 391287
90576 ut - Hex 8- 32 391288
391602 ire - Ground 391289
66068 fashec - Insulating ] 0924
93572 Screw 74 391789
93307 E 39178
93306 291782
231088 391783 g Set - Piston X
222450 75 200601 Pin Assty. - Piston - Std. {inc. No. 73)
2613 olt 391286 Pin Ass'y. - Piston - 005" 0.5,
231082 ut - Hex, 10 - 24 . . 391775 Rod Ass'y, - Gonnecting {inc. 77 & 78)
391733 ever Ass'y. - Governor {for 1/4° 77 82909 Scrow - Conn. Rod
ia, Crank) (Inc. No's. 35 & 36) B 222009 Lock - Conn. Rod Serew
38 261198 ink - Governor 19 93723 Screw - Cylinder Head (3" Long)
261197 Spring - Governor Link NOTE: 63781 Stud - Cylindar Head
@ 21605 ink - Counterweight 22063 Washer
41 298909 . n - Counterweight 80 66538 Elbaw - Spark Plug
42 301373 interweight Ass'y. {Inc. No. 41) 81 208809 Plug - Spark (1-1/2" High - 37 - 42 MMy
44 93875 rew - Counterweight 8 NGTE " Spark Plags use fgmtion Cble
45 391764 Oil Stinger, Gov. Gear & Bracket Ass'y. No. 221798,
47 21229 ar - 82 222725 ylinder Hoad
48 93585 Scrow - Sump Mounting Sem 8 93163 ylinder Shietd Meg. Sem
49 91084 Plug - Oil Drain 8 221807
80 393411 Gaskot Set 85 zzz7as er
8 21798 Terminal - Ignition Cable
88 83081 ew - Armature Mounting Sem
89 18203 Puller - Flywhee
00 222308 ver - Breaker Point
91 391841 Cap and Dipstick - Oif Filler
.02 270020 Seal - Filler Cap
23 3804 Clamp Mg
94 222502 Clamp - Oil Filkar Tube
9 8013 Tube - Ol Filter
9 68838 Seal - Filler Tube
97 392067 Filler Group - Oil

"STANDARD HARDWARE-PURCHASE LOCALLY




Boavonrwn~

REPAIR PARTS

36" RIDING LAWN TRACTOR--MODEL NUMBER L1219AR
BRIGGS & STRATTON 11 H.P. ENGINE-MODEL NO. 252707, TYPE NO. 0172.01

AIR CLEANER AND CARBURETOR

SRS

SN Y
=

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER,

i

18
39 /:m
DESCRIPTION DESCRIPTION

Screw - Air Cleaner
pport - Air Cleaner Elemant
Cleaner Ass'y. - Air (Inc. No's. 2 & 4)

Fin - Throttle Stop
Stop - Throttle

Screw - Theattle & Choke Valve Mtg.
Sem

Carburetar Matic)

Bowl - Flo:
+Scraw - Nozzl
“+Washer - Float Bowl
+Valve - Needle

Bracket - Carburetor
+Valve - Fuel Infet

+Pin - Float Hinge

Screw |
Body Ass'y. - Carburetor (Inc. No. 26)
+Plug - Welch

Venturi - Carburetor

Shaft & Lever - Choke

Spring - Choke Return
Spring - Throttle Adjustment

Sarew - Machine, Fill. Hd. 8- 32 x 6/8"
Valve Choke

Washer - Choke Shaft

Screw - Carburetor Mt

“Gasket - Carburetor Mig.

Link - Choke

Pipe - Fuel (Inc. No. 38)

Clamp - Fuel Pips

Connector - Fuel Pipe

+INCLUDED IN CARBURETOR OVERHAUL KIT -
PART NO, 209852

“INCLUDED IN GASKET SET - PART NO, 393411

REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER L1219AR

BRIGGS & STRATTON 11 H.P. ENGINE--MODEL NO. 262707, TYPE NO. 0172.01
D

ALTERNATOR AND STARTER MOTOR GROUP

ALL ENGINE PARTS MUST BE PUI
CHASED THROUGH AND SERYI
PERFORMED BY YOUR LOCA

BRIGGS AND STRATTON DEALER.

oo swn—

Ty

OESCRIPTION

Motor and Drive Ass'y. (12 Volt)
{Inc, No's, 11 thru 20)

End Cap Ass'y. Commutator (inc.
No.12). |

Brush Assly

Armaturo Ass'y.

ar
Retainer & Pin

Drive Ass'y. (inc. No's.
17,18&18) Q

36" RIDING LAWN TRACTOR-MODEL NUMBER L8218AR

REPAIR PARTS

ELECTRIC & ENGINE

36" RIDING LAWN TRACTOR-MODEL NUMBER L8218AR

REPAIR PARTS

ELECTRIC & ENGINE

DESCRIPTION
393362 Alt. Harness Assembly
393456 Diode and Conn. Assembly
Screw - Se
393474 Stator - Alternator
rew - Sem
390233 ‘Cover and Shiald - Starter
391088 Flywheel & Ring Gear Ass'y. -
Magneto (Inc. No. 14)
392134 Gear - Ring (lac. Mounting Parts]
Screw - Sem
£ =
£ K
@ &
3 2 2
. N ;
& % < @
E oz 3 5
s 5 35 55
g & 5852538
g 9 3
2 s 33 33
g 3 3858833

£
g
£2
>
]
¢g
° 2
Ed %
L &
g a3 ]
>: oo £5
g go £33 zE
£% &5 W58
E 35250 £33
& 2Vgeis £a
& 585 593
252 £5E
8 Eo3EER 2EE
& HsEEz2 $E2
L5 E85.85% JEE
E 5 E85.858% &S
¢ ¥ §83z588 29
£¢ B REEBREH S3d
>
s -
¢2

Type No. 5627-01 {See pages 26 thru 28}
€ Switch

Engine - Briggs and Stratton 8 H.P.
Light Switch

tut, Keps 5/16 - 18
Sofenoid Insulator
Fuse - 30 Amp.

3
e
i
s
H
H

* Lockwasher 1/4
“Hex Nut 1/4 - 20

Terminal Cover
Nuz; Speed No. 10 - 24
*Washer, Lock No. 10

Solenoid

Key Set
Tesminal Cover (Dual)

“Nut, Hex Jam 5/16 - 24
“Nut, Hex No, 10 - 32

*Lockwasher 5/16

>
5
3
g
o
g 3
z & 2
g ¥ 3
s = g
3 Gs
BgET2 U
2383%3 <
S33%2 ¢
G35I%
Seelg 2
332 &
§5%
<
5838 %
)
g
<
3
£
e
g
»

- Solenoid to Starter
o

ng Nut 174 - 20

Washer 265 x .750 x .063

Battery Bolt




s deeism

SORT

it

el

AT1¥D07 SYHOBNA 3HVHMAYYH QUVONVIS,

S1018U03 Ustq - 193G
“suonanISUl Useq - 129
o 2q
wawiom useq
VZ - 01 “ON Paads N
271X b7 - 0L "ON BulaR "MaS,
101400 21104 - qou
(9g "N Aax
“aul} 2k 0U0 Ao |

NO!LAIYOS30

ssseqn
10Z° X 0821 X SLE “Rusem
oy Mo
£21 X064 X ZIE" HausEM
dwei)
81 -91/5 07 N

L % 8L~ 91/5 PEIH X9H 1108,
deng apxy
1n0ddng
13400 stssew)
Z/1x8L-9U/5
BUInD "PUL PH XaH "MaR§
el 13403

1 X8L-91/5 Ped
1835 - (2030
21 %007 "user,
22V X [BUL X 169" "ausem
UXEL-2/L PeaH Xan N0g,
1005

81-91/5 007 10N

/5 %

8L+ 31/G J3UsEAM pESH Xa1 MBS
81-91/6 207 0N
¥/E X 81 - 91/5 PEaH XK ‘g,

“hY - 1594 1004

W1 - 150y 1004

A 55y 0n0) seant

" Hy - sy

- spuad

NOILdI¥IS3a

>
ug - @~
UG ramcoonwe

SISSVHO

HV81287 YIGWNN 1300W-HOLOYYL NMY1 ONIGIY ,.9¢

SiHVd Hivd3d

ATIVI07 ISVHOUN-IVYMALYH QUVYONVLS,

190N 10PN ‘423 65825 1s
Buris swZiz oS
oy yoInI) peig vivvL 6
L% 91/ ulg Buds 6825 8Y 1axoe1g sa1py tozle 2z
£90° X 1 X LEG "Iausep %S Ly 918/ Y0071 N 9Ez iz
KiQuiassy wiry waAnD T Gusdg 01y stel 02
22037 gAY il sy £90° X 062" X 8ZE" “useM 90808 6L
duig ovTiL W rm F{TI 1
sa0eds, s6liL gy B/E X ZE/E utg 421100, oSz L1
Arausassy wiy 400 L zy £90' X 05 X 90" s3usT 86665 91
g yams vzl ] LEL S
1900: 1800g e6LiL  OF T10Z X 0621 X SLE" IauseM sezg vl
peg 1003 S9EL9 6 /€ - LX 92 - B/E
81-91/5 %907 1N B8l 8 UOIAN auseam uIudEN] vigs9 - €1
/€ X 81 - 91/§ WenE) Vog, 49l £ 1603 - £261L [
d 1892 zZzi et 91-8/8 %907 1N siges
dug szzie e £90° X 528 X 0¥ '2usem sezls o1
poy axeg ieg [ b 3pIND 498 PIA WL 6
POy wInD LIECTA wog YBIEL 8
1 Xg/4 g 590D, ds0s  og 90 /E X 02~ ¥/l
Heus 18p3g g2zl g SUSEAYM VLD MG 98808 L
1234 1004 roee o€ apxesuei - Adiing Zveel 9
s2ip] - bupxdg reee 62 970N 4inipoom ‘Ao €508 §
k 559 82 &/L-4%8L-91/5
e 2 JaysEpYM pERH X3H “MADS v
00529 92 8/L%8L-91/3
vZiEs S IEEMM PR X3 ‘MRS s0z89 €
2021L 13 8L - 91/g 50a% InN 226+ z
/€ X 81 -91/5 PE3H XaH og, dOl0E E£C apno 139G, coziz L
ON N ON  ON
HOILAIYOS3T Lvd A3 NOILINOS3A 1uvd AN

IAIHG B IAVHEHILOTD
HVY8LZ87T HIGWNN T3AOW-HOLIVHL NMYT ONIQLY ..9¢

814vd HivdIy

SISSVHD

HVYB1IZ8T HIBWNN TIAOW-HOLOVHL NMY ONICGHY .98

S1HWd HIVd3IY

©
(4]

A3710d INION 4O JIAOOUD
dOL 01 A311Nd BI10IGL 1
A31Ind TIXVSNVAL

IAIHA ¥ INVESFHILNTD
HVBIZET HISWNN TICOW-HOLOVHL NMY DNIOIY .9

Sldvd Hivd3d
- -4 )




G

AT1V007 3SVHOUNG-IYVMANYH GHYONVIS,

£90°X 00l X 16 sausem
105 ON 3y dui) wid

P/ X 91 - BE PEIH xak 08,
widury Bulseag

oy a1

‘HH - Aquizssy uidbury

£1-2/1 4907 N
£90 X 548 X 515" "sauseq
€XE1L-2/1 PRAM xar “110g

(52 ) p s96eg oag)
BSU°EV1 13POW AlQuassy drxesuest

wag anjep

NOLLAIIS3IA

wy
(8% 09°6 - 00'gH) L.

e (Z X B/L - | X 2E/ST oM
ded any

w4+ 1 X p/1 uig Buog
Aawassy wiy buaag

‘ Buyids
£60'X 0521 X959 "1ausem,
14245 v/g Buil-3

bunsng

-poy Buisalg

95 voly
12eds 1yeug
Buysng
1yeus Burismg

02 - /1 wer xap N,

izsuy j3oup Busarg

NOILdI¥DS3Q

S8EREY

|R

raneno~oe

ON
ADY

$T33IHM ANV ONIHIILS

HVYB1Z87 43BWNN TIAOW-HOLOVYL NMVT ONIAIY .98

Sidvd Hivdad

»

ATIVO0T 3SVHOUN-THYMAYYH GHVONYLS,

pieng aBieyzsIg - 1x0eG 825
oy gy 56512

Bulsdg 9672510 9751,

pieng bueusiq  ZSvLLY

951 X BT X 06E" IIuseM vGELS

§ 4D 8/L % VT - BIE PRAH XoH ‘MIBS 92909
apaig S824L

£80° X 008" X 188" J3useM 500¥5
T ) 61
“HY - 130393 39 66211

Y - 42393 3128 86T1L

uuEyy 8Lzl

“H'Y - 19%081g Bussnopy uzi

4 - 134oesg Buisnon suziL

81 - 94/5 $9% 10N 2z6vs

8/ %81 - 8L/ Ul MaRS Lvos
e pOAS 9LovL

piiS BulsnoR 191

Buusaiog Ylig/M BulsAoR 189229

1d P

/4~ 1 X 9L - B/E PERH X2H 1108, 41208
1 %91 - 8/ Pea xa 08, 4E20E
Aquassy yeuier plviLo

298 82829

' - poy eyeig vZsiL

1 - poy aneig 2812

Bupdg axeq ‘4a0eds a1

Aquissy Buudg aesg §9GEL

‘ON

NOIL3IYOS3T Luvd

L x g/t vig 500,
20805,
VI X 81~ 91/G PEIH Xan ‘1108,

Lx0z- v/
mang aunpep ‘pH ued SAbud
dug

91 - B/E %007 10N

8L - 91/5 %207 I

8/ X 8t - 91/5 sbensed ‘vog
Voddng poy 10mg

Aiquiassy weipenn

/5% 871 uig Busds

£90° X 05" X BZ€° “sausem

21+ 1 X v/1 PaviOIS ~ Ui Bunds

1108 31Xy

NOILAI¥IS3Q

HIMOW

HVBLZ87 ¥3IGWNN 1IAOW-50LOVHL NMY] ONITIY .88

Siuvd Hivdad

STIIHM B ONIYIILS

HVY81Z87 HIFWNN TIAOW-HOLIVH L NMV1 ONICIY .98

Sidvd Hivd3Iy

A3TING INIDNS 40

//I\ = /;oo«o W01108 Ol

SAITING LIVHSHIVI

~
N

¥IMOW

HV81Z87 Y3GWNN 1IQON-HOLOVYL NMV] ONIIY .9

Sidvd Yivd3y



iy
X%
A
a
&

"‘ss

¥

53

Z
2]

B
&

36” RIDING LAWN TRACTOR-MODEL NUMBER L8218AR

TRANSAXLE NO. 794191--MODEL NUMBER 143.658

EPAIR PARTS

z Fhd T
2 R O
g%z ? . -
8% e 5o I
g E & -
~i38 k] a9 b4
£6%S P I3E T a8
Sizre333 33 53 § 8
! SEEEEESD 8% i34 88 ¢
4 z NEREETRY o L% zgse =
E B3 EEREEES Mo 3fe PEEE %
" 555568508 8% 581 ZEZE2S
38 838332€5532 AZX 1pfozs
5 D = NN B A0 09 A I — a2
& w5 FEsRrERR0%E H Eoiug .
@ 2 8238237229338 H aa»zleg’
T T T 22 g 828
E; SREcEEBEEENERRsRaEaESRaa3sR8R0EE S8 & 38
£2 BRRRRRRRRRRRRRRRRERESSEERERRRR 22 & 228
-
%6 & P
ug & meoeens & uss
g
g s s “ &
Se H ] 4 89
-8 g s s H se
Ee v 2 g g °9
- "o r 2 = = v
2z 2235 g EE
=1} H 2= & "
E = g3 = ££
] 1 = % 2
wS 23 s B S5 5
g2 . i £ £ » o5 5%
- ERLBRREg Y~ 5 3 5
=2 5 BgEEfSfNEsiss 53 =:
€9 -k ppfssagaiiiaciy £ g8iRsta
BF 2 frmeesiletens Fediigary
;‘§§ 4 55388353 z £358388
=3
[
L1 - s28222003003520898a098 852 zgmans ge3zeseios
w 5o aEdSsBESRSsEUCEREEBIRe of: BooEh SiiisEises
g4 £2 FRRERRRERERSRARRRRERYR BRR R2R293 RRISIRNLSE
8§ >
£z 89 ~amewonooo-amzmerwegs 8RR 5 g
ha
= =

REPAIR PARTS

REPAIR PARTS

36" RIDING LAWN TRACTOR--MODEL NUMBER L8218AR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191707, TYPE NO. 5627-0

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED _ BY.

BRIGGS AND STRATTON DEALER.

REPAIR PARTS

N 36" RIDING LAWN TRACTOR--MODEL NUMBER L8218AR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191707, TYPE NO. 6627-01

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 392005 Cylinder Assembly (Inc. Koy No. 3} 221 301733 Lever Assy. - Governor (For 1/"
2 391726 Bushing - Cylinder Dia. Crank}
3 Seat - Oil 229 200680  Washer
5 212286 Head - Cyfinder 230 222450 Washer - Gov. Lover (1/4" 1.D.}
7 3 Gasket - Cylinder 232 260584 pring - Governor Link
8 391406 Breather Tube Assembly 265 221535 Clam - Casi
9 27803 Gasket - Valve Cover 284 93804 Screw - Clamp Mtg.
10 93304 Screw - Sem 04 391379 Housing - Blower
11 280005 Tube - Breather 305 93158 Screw - Blower Housing Mounting Sem
2 20750 “Gasket - Crankcase Cover - 1/64 308 222830 Shield - Cylinder
hick 307 316: Screw, Cylinder Shield Mtg, Sem
12 276 *Gasket - Crankease Cover - 005" 308 222636 Cover, Cylinder Head
tiick 3 e Nut, o
12 27877 *Gasket - Crankease Cover - 009" 333 208968 Armature Assembly
hick 3. omm Screw, Armature Mgunting Sem
13 93211 Screw - Cylinder Head (2 - 21/32" 337 293918 Plug, Spark (1 - 172" High - 38 M.M,
Long| esiston
14 93723 Screw - Cylinder Head (3" Long) NOTE: gnition Cable Terminal No, 221798
15 91084 Plug, Oil Drain 340 26018 peing - Breaker Arm
6 39157 Crankshaft 1 93381 Screw - Breaker Arm Mounting Sem
18 298616 Sumg; - O {ine. Key No's. 12 & 20) 32 65704 Plunger - Bresker Point
20 298423 Seat - 0 35 222107 Cover - Breaker Point
22 93585 Screw - Sump 93014 Scrow - Sem
24 81780 Key - Flywhee! 38 93735 Screw - Terminal
% 391673 Piston Assy. 352 66068 Washer - Insulating
2% 391674 Pistan Assy. 383 92791 Washer - Lock Shakeproof
2% 391675 Piston Assy. 356 90576 Nut - Hex 832
25 391676 Piston Assy. - | 35 66554 Collar - Insulating
26 - 391669 Ring Set - Piston - Std 356 299500  Wire - Ground
26 299743 Ring Sat - Piston - Std. Chrome 358 299577 Gasket Set
26 391670 Ring Set - Piston - 010" O.S. 363 19165 Pulier - Flywheal
26 391871 Ring Set - Piston - 020", 0.5. 3712 220477 Clamp - C¢
26 301672 ing Sot - Piston - 030" 05! 75 204628 Breaker Points and Condenser Set
27 68546 Lock - Piston Pin NOTE: 269061 Ignition Kit Inchudes 204628 Point
28 295840 Pin Assembly - Piston - Standard Set, 65704 Plunger, 61760 Key - Flywheel
28 295841 Pin Assembly - Piston - 005" 0.5 422 229502 Clarp - Oil Filler Tube
29 390402 Rod Assy. - Connecting 455 222561 Cup - Screen Mounting
NOTE: For Connecting Rod with .020" Undersize 468 222562 Screen - Flush Rotating
Crankpin Bose - Order No. 380773 516 260374 Spring - Connector
31 222114 Lock- Connecting Rod Screw 520 93722 Terminal Spade
32 92650 Screw - Connecting Rod 523 391840  and Digistck - O Filler
33 300419 xhaust 524 68838 Seal - Faller Tube
34 261055 titake 525 280133 Tube - Oil Filler
3 65906 Intake Valve 562 231055 Bushing - Gov. Crank (1/4" 1.D.}
36 26828 Spring - Exhaust Valve 562 92613 Bolt - Governor Lever
40 22159 Retainer - Intake Valve 592 231082 Nut, Hex 10 24
a1 292260 Rotocoil - Exhaust Vatve 614 93305 Cotter - Harr Pin
42 93630 Retainer - Exhaust Valve Rotocoil 615 53307 Retainer - E-Ring
45 260933 Tappet - Valve .63 66538 Elbow - Spark Plug
46 211689 Gear - Cam 657 93496 Serew
4 93042 Serow - Sems 663 93572 Screw
75 220865 Washer - Spring 729 221907 Clip - Wi
78 9380 741 26119 Gear
200 221760 Guide - Air 757 21675 Link - Counterweight
201 26097 Liak - Governor 758 390172 Counterweight Assy.
209 261306 Spring - Governor 759 288909 Pin - Counterweight
219 392718 il Siinger - Gov. Gear and Bracket 760 230840 pacer - Counterweight
Assembly 761 93874 Screw - Counterweight
222 390662 Plate - Gov. Control 842 270920 Seal - Filler Cap
25 231058 Crank - Gov. (1/4" Dis.) 847 392066 Filler Group - Ot
851 Termina - Ignition Cale

21798
*INCLUDED IN GASKET SET - PART NO. 209577




REPAIR PARTS

36" RIDING LAWN TRACTOR--MODEL NUMBER LB218AR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191707, TYPE NO. 5627.01
AIR CLEANER, CARBURETOR AND FLYWHEEL GROUP

REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER L8218AR

SCHEMATIC DIAGRAM ¢

BATTERY

nl
i
v

STARTER

s

1GNITION

FUSE
30 AMP,

‘\)(\

NEUTRAL SAFETY SWITCH

"\ __ SOLENOID

N
ATTACHMENT A
SWITCH SAFETY SWITCH CAPACITOR
s + -
COIL PRI
8 ]
POINTS
———eegp
corL SEC. PLUG
G .

KEY PART DESCRIPTION KEY  PART DESCRIPTION
NO. NO. NO. 0.
10 93394 - Ser . 216 261117 Link Choke
23 391983 Flywheet and Ring Gear Ass'y. - Magneto 229 220680 Washer, Flat B
52 270824 asket - Carburetor Mounting 309 392749 Motor and Drive Ass y. [See Break-
23 23108 Bushing - Throttte Shaft jown of Parts Below)
94 292681 “Valve Assembly - Carburetor Iile 423 93410 m
95 3499 Screw - Throttle and Choke Valve Mtg. 474 391532 tator - Alternator
Sem W 481 238970 ushing - Stator
8 91920 Screw - Machine Fill, Hd, 8 - 32 x 5/8' 482 83621 Screw - Sgm
99 26157 Spring - Throttle Adjustment 485 0888 not 5 Y.
101 9304: in - op 486 291507 iode - Alternator
104 2308 *Pin - Float Hinge 488 222211 racket - Output
108 222010 _Valve Choke 534 93522 ew - Air Cleaner
18 391 Valve Needle y 534A 93323 rew - Air Cleaner
121 299852 Carburetor Overhaul Kit 635 7052 lgment - Air Cleaner. RECTIFIER
123 93357 ew - Carburetor Mtg. 538 391399 leaner Assembly - Air CHARGING COIL.
125 390811 Carburetor Assembly Uses 280111 Support - Air Cleaner Element (Plastic) 4
128 299851 . Body Assembly - Carburetor 537 270539 asket - Air Cleaner
27 22197 “Plug- Welch &1 03083 famp - Fucl Pi {DIODE)
128 211682 Venturi - Carburetor 618 261116 Spring - Choke Return
130 221988 Valve - Throttle 634 70 fasher - Chok
131 391512 Shaft and Lever - Throttle 662 222027 racket - Carburetor
132 211712 Stop. U 663 93572
133 99707 _Float- Carburetor 726 292134 ar « Ring
13 9096 *valve - Fuel Intet 727 390233 over and Shield - Starter
136 21995 _Bow!- Floa 728 93523 ew - Sem
137 270811 Gasket - Float Baw! 763 391 lectric Starter Kit - 12 Volt (Gear
138 222014 rasher - Float Bowl i HEADLIGHT
11 308t Smftand Lever: Choke 1 goser ire- Asgernbly -7 Amp. Altarmator
WopER Emoail " ot n oo
annector - Fuel Pipe * rh it - Pa .
187 04 e Fuel Includer Carburetor Overhaul Kit - Part No. 299862 |GNITION SWITCH LIGHT SWITCH HEADLIGHT
KEY  PART DESCRIPTION
NO. NO. POSITION CIRCUIT
310 391708 Thru Baft Ass'y. N
I 1 ey
rive Ass -
844 38274 Armature Asy'y. OFF M-a r
801 391761 End Cap Ass)y. Driva
802 39084 “End Cap Ast'y. Commutator CHABSIS
803 302744 Housing Ast'y. ON B-L GROUND
801 Rt Noroiohs y. 513)
M OTOR MODEL NUMBER ncludes No. 381135 Clutch Ass'y. (Key No. 51 START s -
Y o, 280104 Gear (Key No. 783) 3
510 ONHOUSING OF END car No. 391462 Retainer and Pin (Key No. 7731
g
g %
o8 =]
I8 S
g I B g 3
£ S $¥ 8 X w
@ & & £y w2 3z R ¢
: < o @E ST % O %
H e 225 2 6Za _& ¥ 2
& Fog = 52 ZR3<88 . 5
z K o~ i e TRl k]
8 % Fess ¥U7 SEFEER :iT07aa¥1 3
£ 38 &8 578 & SOSE-HsT338:5 &
S B3 SgLiifxd SeogfezBiSEigaddd 3
] 38 = 2242878300,
& ©Es3fIS0saBSR0 2408585000 2
& z28%: SRE5E FREEx3tieEsss &
- - a 5Ezdf ASFEL GPIgEESEEE688 ¢
&
E & g
g S . 8
] g - afpsrveme swvan &b za & oo
8 3 E. BEBITTesy §ein 58 EEsas.fo oo 2
F g ¢ BHRRERIEG 2:R%sds ARENSRERERT §
o . °
H 3 >
2 z Y2 REIBEUSIB BRYBLTY 9ILLTVIREM
2 5
I o
o Q
] <}
= =
- &
g g
5 2}
b4 <
S &
£ =
z z
£ H
g 3
Q
2 2 s
g 2 3 s
2 : 2
@ £ H - P g s
] 8 1 zx £ 0§ 3 gy < E
£ o6 £o =8 8 2250, 8ae
3 2n B5oz.fc 5E 8: 2gi% Do,
S Ex 5953gfxp25 23 ES% T . xube
E 5392288858338 88 538835 358-56
£ $8:zyaiddSids SiozRize 88355
& SELLRF QTR SIS LN RS F L
& g2gg-¥<psol SFAtFRiagiiisisnta
8 SoEEZsSriscrEiziisSsEs¥iiiafra
8 B2E2325a8825°0022Q37237388885¢2
o
g ERECE . - oo
3 £ < g5 § 3892882 855.57388585083Rax
< g a z 2 B ERBRREH TIE2ZRLGR23SR5RRHER
[ H = 5
@ - >
£ 2 q 2 28 - ~mveone oocaussessegmugieds
g E a 5
5 w b
w o 2 g o =
[ w




H A1IYD01 ISVHOUNE FUVYAIQEYH QHVONVS.

SELZ9 £
i LI soziz 28
kD 59 PYE65 1£
o P e duiey 9091LL o
N £9 8189 62 ATTVI07 ISYHOUNd-IHVYMOHVH QUVONVIS,
29 dLiog 8z
: 1 86LLL 3 19 ON HPIPOOM “Adi 85825 1S
: ] s 92 Butxs eric 03
6 esvie sz poy yan werg visvl 6
B 8 Z/b*x81-91/S L X9LE uld Bulios 8e28 8% 1eg 2P J1 AT 1 ‘
& ung PUL PH XIH 9ziL 183" "iaysem weEs L 91~ 8/E W00 iy ey 1z
E 95 FE6E iy O] ezzeL o bundg aweig 6E21L 12
i s £9559 12437 A e sy £90' X 052" ¥ 82E " user 90805 6L
] dE20E G5 wziL vy vorunL gezie 8l
€ L6LEL paoedy setiL  ev VI X ZE/E uig 10D, 4€052 L1
S 06LEL ARV e oy £90° X 0G4 X 90 “SNISEM 866es 91
€ ZXBL-OLG PeI X3H iog, ts 91~ L XL -9L/G PRIH X3H '10g YO¥ZS 120G YAMS YozZiL iy Poy e Z6LEL st
4 1i0ddng 1eg impoy 0 s . 1330019 1203 etiL  of q sz vt
aseg auibu3 o 40000 PEg 1003 <3849 68
1ape1g poy axeig 8 8086 N FICTC viggs €1
029 1ang o AZ0E T £8iL 2
9v rogvi 42434 o€ S198S 1
v roce sz s sauis ol
HY pe EOEEL fELE b 37473 &
" P 20EEL GLovl €& YBLEL 8
£ 8191/ %07 N 12259 49052 123
v 8IS % EzZIL e 48509 Lt
[14 81 - OL/S 1NIRIM PRI XPH ‘MIRG 29208 ro6e 3 ZysEL 9
or 818(9 rese 6z - £50S9 S
&€ S010E £9959 8z 8/L-1X8L-9L/S
8E r8e dezog 7 JausepN/M PRl X3y ‘MaDG 50Z89 v
s 98¢ 00rL8 k4 B/L %L -91/G
o Stvid 7169 sz 13USTAYM DIIH X3 ‘MIDG s0z89 €
poved ez v 81-91/5 369 NN ez
s e VIS % 8L~ 91/ PEIH X3H 'Hog, a00E € 19 198 ooziz 1 :
i
‘ON  ON ON  ‘ON ON  ON ON  ON
NOILAI¥IS3a 18vd A3 NOILJIEIS3Q 1yvd A NOHLAIEIS3A 18vs A . NOLLAIISIO 1uvd AN
S SISSYHO IAIHA B INVHEHOLNID
H881Z87 HITWNN TICOW-HOLOVHL NMVT ONITIY ,.8€ HE81Z81 HIGWNN TICOW-HOLOVYL NIV DNICIY .98
814vd Hivd3d Sidvd HivdlYy
b
AJ1INd INIONT 40 IA00ID
401 Ol A31Ind 33101 OL
A3NIN4 IIXVSNV AL
-
9
siesvo IAIYA B INVHEHILNTD
v HE81Z87 YIAWNN TIAOW-HOLIVHL NMV ONIOIY ..9E HE8LZS] HIAWNN 1IAOW-HOLIVHL NMYT DNIQIY .98
’ SLUW Bl S1UVd HIV4IY
v - . - O




¢

£90°X00'L X LES ‘iousem
105 0N “jay "ou) wiy

‘WY - Aiquiassy uidbu,
H™ - Alquisssy UIdE
13080 10

- VESEVL 190N AWy Fjxesuel|
2 x91/g Ao asenbs
@e anien

NOILdI¥OS3a

waig saen -

ATIYD07 ISVHOBNG-IHYMAHVH QUVONVIS,

o w2
e/l 2
diest 9z
sew 2
1 6,029 vz
sBilz g2
¥Z -9/ XoH ‘inunacy HolL 2
yur Stig szl 1z
1 107 - 3aug e 0
Bupas 6852L 6l
£60° X 0921 X 999" UM s 81
Heys v/g Buiy-3 ciees L1
szlL ot
ssve st
e
8las £l
d010E  zi
usve i
/e 61625 Ol
21 X 05°L X 059" “Sustm S8E60 6
139 volulg gL 8
[T
ozt 9
sLsv 5
8% ¥
001 €
s 2z
onu 39 Bulsonss L
ON  ‘ON
NOILdINOS3Q Luve AR

$TI3HM OGNV ONIYIZLS

'HE81Z87 HIAWNN 13A0N-HOLOVHL NMVI DNIQIH ,,9€

S1Uvd "ivd3ly

ATIVO0T ISVHOUNG"IHYMAYVH QUVONVIS.

paeng sreuasg - 1p0eIg

§°JD B/L X VT - BIE PRI X3H
£80° X 098 X 186"

‘W'Y - POy 9y

W - POY %8I8
Supids ayesg 13305
Aiquassy bunidg 1exg

NOILdI¥OS3Q Luvd

£x g1 uig 9109, do0sL B
sl 1z
/€ X 8L~ 9L/ PEIH X3) b dotog 9z
AUy iy el Sz
Aqusassy POy [afieieg siezL v
vieu) Auws vy £2
o6YEs 22
£90° X | % 99 62699 i
M3 dundEy PH g 5 ds2ze
29
9eezy
dE0SZ
10E1L
00ELL
8189
BI5%8 51
£8i9
££62L
8/S X 8/2 uig Buids 02825
£90" % 054 X B2E oS 90805
/L LK 91 PAOIS = ung bunios 096b5
bunids 69912
aabunig 8591L
oy £965L
1 - B/ %907 10N £v959
Alquiassy poy 10md Ve
133U 36nen 599£9
108 axy. 8£809
ON O
NOIL4IYI$30 1uve AN

H3IMOW
488128 YIAWNN TIO0W-BOLIVHL NMYT ONIQIH .98

Sluvd HIVdIY

STIIHM B ONIH3ALS
HBBLZE USGWNN 13AOW-HOLIVHL NMV'1 ONIQIY .98

S1UVd Hivd3ay

A31104 INION3 40
3A0089 WO1108 OL
$A3YINA LIVHSNOVT

1
®

t w HIMOW
- u
4881281 HIBWNN 130OW-HOLOVHL NMYT ONIQIY .98

Slyvd Hivd3y



o PR A1

i

36" RIDING LAWN TRACTOR-MODEL NUMBER LE218BR
TRANSAXLE NO. 784191A-MODEL NUMBER 143.658A

R PARTS
BE PURCHASED THROUGH AND
SERVICE PERFORMED BY YOUR

ALL TRANSAXLE PARTS MUST
LOCAL TECUMSEH DEALER.

- -3
i ol
FEE -
. : i
H B o
T 38 d s ©
, f = §3 s
g 3 Erzr 3
£ 23 xExEsd
£ &8 fsisi2
g 1] Sivead
u 53 ZRERTR
N o aee
£ g 818
£ § 2
N
wo 5
£ 8 8m8
g
o El
88 H = 3
33 - H ; z
g - 3 H g
-3 2 z =
§§ = g Z M
22 £ H H =
zz < ] E 2
@z 2% g g S
Sz i £ £ <
24 3 EEsiid H H
=8 2 Fh3sss 7
s £ LiZsas = 8
Bosag, 582
g4 ¢ dgged S2g
5 £ §3gki: €35
3y &
-3
™ <
2 . a3228EOUSRRILRRA30C058 287 gagacs
W Eg 38 2838050088 a8038 24 ]
E5 38 SEEEYNEcdgERRE SO gsas
g8 =2 BRREEREE RrE N NCSeRREE RS BoooaR
Eg >
«© wo ~ - wo~oo N S
g5 g wegronzeecengy NAR o3 §
8E

REPAIR PARTS

REPAIR PARTS

36" RIDING LAWN TRACTOR--MODEL NUMBER L8218BR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191707, TYPE NO. 5627-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

ALL ENGINE PARTSMUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED _8Y YOUR LOCAL
BRIGGS AND STRATTON DEALER.

32

REPAIR PARTS

36" RIDING LAWN TRACTOR--MODEL NUMBER L82188R
BRIGGS & STRATTON 8 H.P. ENGINE-MODEL NO. 191707, TYPE NO. 5627-01

KEY  PART DESCRIPTION KEY  PART DESCRIPTION
NO.  NO. NO.  NO.
1 382005 Cylinder Assembly {inc. Key No. 3) 227 391733 Lever Asty, - Governor (For 1/4"
2 39172 Bushing - Cylinder Dia. Cranki
3 294606 Seat - Ol 229 200880 Washer- Flat
5 212286 Head - Cylinder 230 222450 Washer - Gov. Lever (1/4" 1.D.)
7 270430 Gasket - Cylinder 732 60534 Spring - Governor Link
8 391406 Breather Tube Assembly 25 221535 Ciamp - Casing
9 27803 Gasket - Valve Cover 264 Screw - Clamp Mrg.
10 93394 Saiew - Stm 304 391379 Housing - Blower
1 280005 Tube - Breather 05 93158 ew - Blower Housing Mounting Sem
12 21750 *Gasket - Crankease Cover - 1764 306 222830 Shield - Cylinder
ick 307 163 Scrow, Cylinder Shietd Mtg. Sem
12 27876 *Gasket - Crankcase Cover - 005" 308 222636 Caver, Cylinder Head
i 332 82284 Nut, Flywheel
12 27877 *Gasket - Crankease Cover - .009" 333 208968 Armature Assembly
Thic 334 93381 Screw, Armature Mgunting Sem
12 93211 Screw - Cylinder Head (2 - 21/32" 37 293918 Plug, $park (1 - 172" High - 38 MM.
Long) Resist
14 93723 Screw - Cylinder Head (3" Lang) NOTE: Ignition Cabls Terminal No. 221788
15 91084 Plug, Ol Drain 340 26018 Spring - Breaker Arm
18 301757 Caankshatt 31 93381 Screw - Breaker At Mounting Sem
18 298616 Sump-Oil {inc, Key No's 12820} 32 85704 Plunger - Breaker Point
20 298423 Seal - Oil us 22117 Couer - Breaker Point
22 93585 Serew - Sump 6 93014
4 81760 Key - Fiywheel 3|1 83735 Screw - Terminel
25 391673 Piston Assy. - Std. 352 Washer - Insulatiog
25 391674 010" 0. 33 82791 Washer - Lock Shakeproat
2B 391675 34 90576 Nut - Hex 8
2% 391676 X 385 66554 Colfar - Insulating
2 391669 Ring Set - Piston - Std. 356 299500 Wiire - Ground
2% 2997 Ring Set - Pistan - Std, Chrome 38 299577 Gaskat Set
28 391670 Ring Set - Piston - 010)' 0.5, 363 18165 Puller - Flywheet
26 391671 Ring Set - Piston - 020" 0.S. 72 220477 Clamp - Candenser
2 391672 Ring Set - Piston 030" 0.5. 378 284628 Breaker Points and Condenser Set
2 68586 Lock - Piston NOTE: 299061 Ignition Kit Includes 204628 Point
28 295840 Pin Assembly - Piston - Standard Set, 65704 Plunger, 61760 Key - Fiywheal
28 295841 Pin Assembly - Piston - .005" 0.5. 422 222502 Clamp - Ol Filler Tube
2 390402 Rod Assy. - Connecting 455 222861 Cup - Scra i
NOTE: For Connecting Rod with 020" Undecsize 222562 Scroen - Flush Rotating
Crankpin Bore - Order No, 380773 516 260374 Soring - Connector
31 222114 Lock - Connecting Rod Screw 50 93722 Terminal Spads.
32 92659 Screw - Connecting Rod 523 391840  Capand Dipstick - Oil Filler
3 390419 Valve - Exhaust 524 68838 Seal - Filler Tube
34 261085 Valve - Intake 525 280133 Tube.Oil Filter
3 65806 Spring - Intake Valve 552 231055 Bushing - Gov. Crank {1/4" 1.D.}
3% 2882 Spring - Exhaust Valve 562 92613 Bolt - Governor Lever
w0 22159 Retainer - Intake Valve 592 231082
41 202260 Rotocoil - Exnaust Valve 614 83306
42 93630 Retainer - Exhaust Valve Rotocoil 615 83307
45 260933 Tappet - Valve . 63 66538
46 211689 Gear - Cam 657
74 93042 Scrow - Sems ©663 93572
75 220865 Wosher - Speing 29 22190
78 93808 Sc 4 281165
200 221760 Guide: Air 757 211675 Link - Counterweight
01 260971 Link - Governor 758 390172 Counterweight Assy.
29 261306 Spring - Governor 759 298909 Pin - Counterweight
29 302718 Oil Slinger - Gov. Gear and Bracket 80 2 Spacer - Counterweight
Assembly 61 93874 Saiew - Counterweight
222 390662 Plate - Gov, Congl 842 270920 Seal - Filler Cep
225 231058 Crank - Gov. (1/4" Dia.) 847 392066 Filler Group - Ol
851 inat - Ignition Cable

21798 ermi
*INCLUDED IN GASKET SET - PART NO. 289577




REPAIR PARTS

36" RIDING LAWN TRACTOR-MODEL NUMBER L8218BR
BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 191707, TYPE NO. 562701

AIR CLEANER, CARBURETOR AND FLYWHEEL GROUP

REPAIR PARTS |
36" RIDING LAWN TRACTOR-MODEL NUMBER L8218BR
SCHEMATIC DIAGRAM

23 MYIYERV
=
2v
STARTER
12voLT ,)( ( s ) o
~N
e NEUTRAL SAFETY SWITCH
e \\:m.sunm
7 ATTACHMENT
* IGNITION SWITCH SAFETY SWITCH CAPACITOR
o\ yoos Q|
e 3
8 Fust POINTS
——————
T_— M B 0w, —
COIL SEC. pLUG
801 6
KEY PART DESCRIPTION KEY FARY DESCRIPTION L v
NO. NO. NO.
10 - Sem 218 25"17 Link Choke
23 391883 ﬂvmcl and Ring Gear Ass'y. - Magneto 729 20680 Washq i
52 270824 s rburetor Mounting 3927 Motor and DIWE Alx ‘( (Seq Break-
83 23108 ishing - Throttle Shaft lown of Parts B
ol 292681 'Valva Assembly - Carburetor Idle 423 93410 rew - Sem.
% 99 Thronlu and Choke Valve Mg 474 391532 tator - Alf ator
481 238970 ushing - Stator
98 1! Fill, Hd B 32)( 58" 482 83621 ew - Sgm
98 26157 Adjus1 485 390888 nob Ass y. - Fuse
01 93043 rottie Stop 486 507
104 230896 ge. 488
108 222010 534
B Dass  Cartureser Gverhau e
rburetor Overhaul Kit 3%
123 93367 Screw - Carburetor Mig. 538 RECTIFIER CHARGING COIL
126 390811 Carburet mbly 1A GV
128 ggﬂBgV g%dv Au.mb‘v Cubumor 537 ™
127 1997 *Plug - Wel
o de Ve Cuhumtor i DIODE)
130 1886 634
131 1512 682 222027 ackl Carburetor
w2 211712 683 83572
B B BoEL B
ietd - Staster
136 221908 » 935233 anl lnd Sh ietd - Star ter
17 270811 763 391608 Iu:mc Starter Kit - 12 Volt (Gear
1@z HEADLIGHT
11 30063 814 390867 Assembly - 7 Amp. Alternator
12 200799 844 261269 ring - Oiode
188 87218 Connector - Fual Fipe “Included in Carburetor Overhaul Kit - Part No.
187 Pipe - Fuel Included in Carburetor Overhaul Kit art No. 299852 |GNITION SWITCH LIGHT BWITCH HEADLIGHT
STARTER MOTOR GROUP KEY  PART DESCRIPTION
NO. 0. POSITION CIRCUIT
310 310 391706 hru Bolt,, Ass'y.
\ o o rush Assy.
1 **Drive Ass'y.
il i e i el
13 Con Acty!
N 390846 *End Cay Ccmmuli!al CHASSIS
72) 83 302744 0 Cap - oN B-L ROy
783 513 . Includes Brush
WOTOR MODEL NUMBE! tnclugs No. 3331'35 Gutch sy, Ky No. 513) START 85 3
810 ON HOUSING OR END CAP Nn 391462 Retainer and Pin (Key No. 773)
g
z %
g
I o o
E £ o350 5% 4 8
o 3 2 2
H ¢ & 1T EL <8 4
f 5 5 x2 54 &7 3
S 8 Egum 29 2z fie g
z e 5 .o S 284pn 38e H
S 8o fogy PBTL eofgEN S0 x i
I S 5273x78 $8<588538s & Lo
£ B3 Spryfiad IUgegiEiS: £ 5
G323538,°5882 2208y E s¢
2 S3Erirciiiiciuebazetii g £k
© « & RESSEI2835:8#508°58358 £ 3%
H] 8 g 2%
g 15 3 %~
a 3 R 2 93
] £ i £Es
& 552
] a
2 H ug
2 z %z
o )
a a
o
2 2
g' <
5 g
2 2
= E
z z
H H
3 3
a 1o} _
H z
2 g
H H 2 “ S
5 % ] 2 egf
] 8 %33
z & & se 582
3 & ¢ 5 x<3
£ $3.¢ 25 Bz8cs
5 psfd Hgreie)
g jssf Fiidass
(]
2 Eoy
[} 2 o© z L 8 ZeE osze SE&T o e o8 soa &
] < 3 s & GEBaB8R 280aa%esBefaBifags
H 2 a 2 ¢ § ZH¥EcRH BILNTRERSE3RGRIREH
a b :
= b « 3 z <
- = = - AP YTVORD DONMTVENDOO-
< £ < & ¥2 28nreen2IRENRILER
a 5 a = B
w 8 w g
2
c 3 33 « =



e ot AR

A1T¥I07 ISVHOUNYIYYMAUVH QUVANYLS,

¥oeq 1035 "|23sq
Poo} ‘223

WY 'wseq - 1e93g
saduing pooy

H

ONA Y2 - 01 AN 1Yo
de3 Aineg
ey L9

4,57 BOOH

(98 "ON "Joy
55 [0AU0) a10way

NOIL4IHOS3Q

ONN 8L - 917§ wer sday N
s

999 X /L - | XL AWM
YUK MOL

29 1L X /g X 81/G "By
dungy

1 X 8L~ 9L/G PeaH XoH “liog,
dens axy

joddng

1209 s1ss2)
2LXBL:91/S

Bullioy "PUL PH XOH ‘Ma5

1100005 ajxesueiy
Bupadg 205

S 49 b/l + 4 X 8L - 9/ PEOH X2H 1i0g,

@) 4007 ausep,

€D LLXQUE + L XZE/LL DYSTM
LXEL-2/L PEOH XoH iR,

1005

¥eig pue Yo - [e22q

YIS X 8L - 91/S PEH X3H Hog,
H'H "152 3004

“H'Y - iopuag
Y- aapuay

NOILAIYOS3q

#O8LZ8T HIBWNN TICOW-YOLIVHL NMY ONIQIY .98

SISSYHD

S1dvVd HiIvd3d

ATI¥D07 3SYKOUN-IHYMOBYH QYVANYLS,

ONA 8L~ 91/§ auseAVA

eO9L X1 XZE/L
Aquisssy sy GANGD
aApueH yanig

dug

sa0edg

Aqwsssy wiy wingy

18034 1003
Jaypy - Butiog
ONN 91 - 8/E 1307 NN

NOJL41¥0$3Q

HOBLZ81 HISWNN TIAON-

4065
8veil

1949018 231y
INN O - BiE sBusEAVAL
Buix

“ED 91 X $/E XZE/L Hausem
o1y

Y/E X ZEIE

poy axe1g
®DOXP/L- | XQE Iousem

B/E -1 X pZ - B/E

K430 XM DR M1
auibu3 - Asiing

91 WE M0

¥ 9L X 812 X ZE/E “iausem
N9 1138 PIW

HAgA

13U PRI XM MG
90N 13nipooM Ay
png yag

NOILdINOS30

HOLIVHL NMY ONIQIY .88

w2
d165 ta
6ECi  0C
deest 6L
[TV TY
dg0sz L1
a0l ot
LYY
doLst bl
dg909 £l
gzslL el
d5vs 1
dugt oL
Wi 6
veLEL 8
48509 ¢
L 9
63825 S
40903 v
46503 €
£5089 2
00z1L L
‘ON O
L¥vd 43y

3AIHA B INVHE-HOLNTO

Sidvd divd3y

i
HI8LZ81 YITWNN TICOW-HOLOVHL NMVT ONITIY ..9€

-

SISSYHO

Sidwd n_‘

A311Nd 3NIONI 40 IA0QUD
dOL 01 A37IN¢ 33101 O1
431104 JIXVSNVAL

HOBLZE8T HITWNN TICOW-HOLOVHL NMV ONIGIY ..9€

<
(]

AAING B INVHE-HOLNTD

81Hvd Hivdad

0O




i
&
H
3 wiy 9 B
& (8056 00'9L) a1t £99LL @Z
= TOBLX YL - | X /ST A 4253l 8Z
¥/L- | X p/) uig Guuds 6L029 7
ATI¥D07 ISVHOUNY-IUVMAYVH GUVONYLS , Arguessy wiy bupsesis TV
3t D £ XB/L XTEIEL WM awzel e AN BT - B/E XK Ww%o0y HOIBL  2Z
” e 7 qury Ge) ez 1z
09 15 g %907 - BasQ WEL 02
raze o5 (09P3N 3 2 - 0)
[TV T EL XYL+ 1 XZENZ s deloL 81
d6¢s By Buty3 40009 Lt
4NN $Z -91/5 %001 az8s oy Gunsng Bzl 9t
V/E X9L - B/E PRoH XK dI0E v Poy Bunas [32 TR
po ozel oy . a5 e ow
HY - Alquiassy widBun( ;gL Wy ONA 81 -91/5 %307 AN dsis €l
- Alquassy uidBury 9EZEL or /€ X 8L - 91/5 PEIK XoH Jog, d010€ 2
B8liL 8€ 14088 Bujoars LLwL "
[V 1 X9L/g uig 6€Cs oL
digs L8 L XLl X gg dsesl 6
il 9E 2239 uowig sy 8
dSBEE S 120005 Yyeus ossve ¢
- Vi v Sungng reesE 9
29885 £ ey Buiang ragst S
(5 pue yz sabeg aa5) ANNOZ - 2/L WeF X3H "IN, 4885 v
VBSO'EDE 19POW AlqidsSy AXESUELL  YIGLYSL e BY 38AL Z/L X 0L "oN
vives  1g MO {9 TS "PH SO XaH anes ¢
- 8165 0f 133up Bulisag o8z
wag anjeA 6£159 62 Lasu| 9y butisng it L
ON  ‘ON ON 'ON
NOLLAI¥OS3a Luvd 334 NOILJI40S3Q 1¥vd a3

$733HM ANV ONIH3ILS

YOBLZ8T HIGWNN T3AOW-BOLOVHL NMV1 DNIQIY .9

S1lHVd Hivd3d

ATIVO0T ISVHOUN-IYVMAYVH Q¥VANVIS,

AN ¥Z - /€ 10N XH

usng
9 91 XOL/EL X ZE/E SusIM
i)

WD 91 XB/LX usem
o g

Z8/5 X 8/E - 2 X v9/ST.
9 8/L X vZ
\IEG UOAN - SYTONYM PEIK X3

6uiidg ayesg adeds
Aiquassy axeg

NOIL&II§30

HO81ZB1 HIBWNN T3QOW-HOLOVEL NMY ONICIS .98

45 g8z
dsi9L  veZ
4905z 8
ool z
doloE 9z
.2 sz
stezL vz
viow gz

dvis a2
551 tz
dvzze 0z
[V37TR T
4165 8L
ag0sz L1
UV
00gtL si
dsis  m
a9 g1
17 B
g8zt i
T
Hoveg 8
69912 ¢
HELEE 9
o9l s
s v

WU €
HOESE 2
desle 1

ON  ON
1uve 33

HIMOW

SiHvd HIvd3d

STIIHM ANV ONIYIILS

81287 HIGWNN TICOW-HOLOVYHL NMYT ONICQIY ..8¢

S14Vd HIVdaY

xﬁ \

= ey
N, AN anonz g0 ©X e ¢
JA00¥9 WO110% OL
SAINING LIVHSNDVP

YOB1Z87 HITWNN T1300W-HOLIVHL NMVY ONIQIY ,.9E

[lo}
()

HIMOW

SlUvd Hivd3y




36" RIDING LAWN TRACTOR-MODEL NUMBER L8218CR
TRANSAXLE NO. 794191A-MODEL NUMBER 143.658A

roe
EEER
> g
[ 2953
Sogu
n.%usln
< urEg
]
b 35
-3 g«m
- oo
Qui
EES
4E23
= 3842

36" RIDING LAWN TRACTOR--MODEL NUMBER L8218CR
TRANSAXLE NO. 794191A-MODEL NUMBER 143.658A

REPAIR PARTS

crew, Hex Hd. Cao,

hed. Forming
Hex M

hrd. Farming

. BBNBEeSYInSRREe RENReRsTSASRRA0NTSRSRLER B B2

R N I R N PRI SO
&g ERRERERRRCRSsRUNCCSNURSSUCRNRAICIUNGS § DL
&g 33 w3358 RRENERERSESS3S § 858

a & -

- =32z Fi

R I F i

R = <

d 288 s & 3

H £33 HE] 2

W% T8 G = 8§ H

13 s B . <. S8 3

BSonunfefeEszs ve 8 e ‘e T
g prgiffcfrentsd o 5% bg £z 223 %
L e P 8irs5g93,4828 o
£ %E?SSFE@T@&?{%*:&éi% H G Egh Sy naG S e 52
@ ErEEnEERiEERSSsiobRg €3 2EE.3837E
8 S83323£333382%88588:445 2o Piie 22388
. 389859252035R28385858 882 288ItE :s;;egs§es~g

. 22328 58 25 283372 EB33723878

fs ataeniennateiieencdnnt NY BEOOND nliiiEm
Fope] <
g¢ rooveermoorunveenreagy NN QRERSS S388588339%y

REPAIR PARTS

38" RIDING LAWN TRACTOR--MODEL NUMBER L8218CR
BRIGGS & STRATTON 8 H.P. ENGINE-MODEL NO, 191707, TYPE NO, 5627-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

615

614

%2 fz
z:{ow—’ o P

21710)_>j5,_,’

—

523

122

36

REPAIR PARTS

KEY  PART
NO.  NO.
1 392005
2 39172
3 204606
6 212286
7 270430
8 391406
9 27803
10 93536
1 280005
w2 27750
12 2878
12 2877
13 san

16 391757
18 208616
20 208423
22 93585

24 61760

26 391673
25 391674
25 301675
25 391676
26° 391669
28 209743
26 301670
26 391671
26 391672
27 68546

28 295840
28 29584
29 390402

36" RIDING LAWN TRACTO

-MODEL NUMBER L8218CR

BRIGGS & STRATTON 8 H.P. ENGINE--MODEL NO. 181707, TYPE NO, 5627-01

DESCRIPTION

Cylinder Assembly {Inc. Koy No. 3)
Bushing - Cylinder

Head - Cyl
Gaskot - Cylinder
Breather Tube Assembly
Gasket - Valve Cover
Screw - Sem
Tube - Breather .

“Gasket - Crankease Cover - 1/64'

nics
“Gasket - Crankease Cover - 005"
Thick

“Gasket - Crankcase Cover - 008"
Thick

Screw - Cylinder Head (2 - 21/32"

Long) N

Screw - Gylinder Head (3" Long)

Plug, Oil Drain

Crankshaft L

Sump - Oil {ine. Key No's. 12 & 20)
ai - Ol

Screw - Sump
Key - Flywheel
Piston Assy. - Std.

010

.+ 030" 0.5,
Ring Set - Piston - Std.

ing Set - Piston - Std, Chrome
ing Set - Piston - 0107 0..
Ring Set - Piston - 020" 5.
Ring Sat - Pistan - .030" 0.5,

“Piston Pin

Pin Assembly - Piston - Standard
Pin Assembly - Piston - 005" O.5.
Rod Assy. - Conner

cting,
NOTE: For Connecting Rod with 020" Undersize
Crankpin Bore - Order No. 3807

222114
32 02659
33 390419
34 261055

35 65906
36 26828
40 22159
41 292260
42 93630
45 260933
46 211689
74 93042
75 220865
78 93805
200 221760
201 260071

200 261306
392718

222 390862
225 231058

7:
Lock - Connecting Rod Serew
Serow - Connecting
Valve - Exhaust
Valve - Intaka
Spring - Intake Valve
Spring - Exhaust Valve
Retainer - Intake Valve
Rotacoil - Exhaust Valve

Retainer - Exhaust Valve Rotacoil

Tappet - Vatve
Gear - Cam
crew - Sems.
Washer - Spring

Guide - Air
Link - Governor

Speing - Governor

Oit Slingor - Gov. Gear and Bracket
Assembly

Plate - Gov. Cantrgl

Crank - Gov. {1/4" Dia.}

KEY
NO.

227

PART
NO.
291733

222450

203018

DESCRIPTION

Lever Assy. - Governor (For 1/4'
Dia. Crank)

Washer - Gov, Lever {1/4" 1.0.)
ing - Governor Link
Clamp - Casing
ew - Clamp Mtg.
Housing - Blower
Screw - Blower Housing Mounting Sem
Shield - Cylinder
Screw, Cylinder Shietd Mtg. Sem
Cover, Cylinder Head

Screw, Armature Mounting Sem
Plug, Spark (1 - 172" High - 38 M.M.

Resistor)
NOTE: Ignition Cable Terminal No. 221798
26018 Spri

reaker Arm
Scrow - Breaker Arm Mounting Sem
Plunger - Bruaker Point

Cover - Bruaker Poiat

Screw - Sem

Sarew - Terminal

Washer - Insulating

Washer - Lock Shakeproot

Nut - Hex -

Collar - Insulating

Wiee - Ground

CampRCa0 teser
Breaker Points and Condenser Ser

NOTE: 299061 Ignition Kit Includes 204628 Point

Set, 65704 Piu
222502

298909
230940
4
270920
392066

nger, 81760 Key - Flywheel
Clarmp_Oil Filler Tube
Cup - Screen Mounting
Screen - Fiush Rotating
Spring - Connector
Tarminal Spade

Cop and Dipstick - Ol Fifler
Seal - Filles Tube
Tube - Ol Filler .
Bushing - Gov. Crank (1/4" LD.|
Bolt - Governor Lever

Not, Hox 10 - 24

Link - Counterweight
Counterweight Assy.
Pin - Counterw

Seal - Filer Cap
Fitlec Group - O1l

reninal - Igaition Cabt

221798 Ter Le
“INCLUDED IN GASKET SET - PART NO, 299577




REPAIR PARTS REPAIR PARTS
36" RIDING LAWN TRACTOR-MODEL NUMBER L8218CR 36" RIDING LAWN TRACTOR-MODEL NUMBER L8218CR
BRIGGS & STRATTON 8 H.P. ENGINE-MODEL NO. 191707, TYPE NO. 562701 SCHEMATIC DIAGRAM @

AIR CLEANER, CARBURETOR AND FLYWHEEL GROUP
287 BATTERY

rak Lo
2v
STARTER
o< A
& O.-«
NEUTRAL SAFETY SWITCH ~
"\ __SOLENOID
N
ATTACHMENT AN
IGNITION SWITCH SAFETY SWITCH CAPACITOR
s -
8
FUSE
20 AMP. .
COIL SEC. PLUG
G .
KEY PART DESCRIPTION KEY  paqT DESCRIPTION
NO.  NO. NO.
23 31983 Etywheetand fing Gear Ast'. - Magneto 218 281117 Link Choke
62 270824 Gosket - Carburetor Mounting 202740 Motor and Dri Agv {See Broak-
3 2308 Bushing - Throttle Shaft down ov ans low
94 282681 "Valve Assembly - Carburetor I 423 940 Screw
% 930 Sorew - Throtle and ke Valvs Mo
m
%8 91920 Screw - Machine Fill. HJ.8-32x 58" 482 93621 Serew - Se
o9 26157 Spring - Throtle Adiustment ow - Sem
o gmis ‘Iy'uan:‘asx RECTIFIER
oat Hinge
08 222010 534 93622 Screw - Alr Cleaner CHARGING COIL
8 2m 534A 93323 Screw - Air AAAS
21 299852 635 270528 Eloment - Alr (DI0DE)
123 9357 538 391299 Cleaner Assembly -
126 1 Usex 200111 Support- Alrclemu Homant (rastc
126 637 Gasket - Air Cl
127 221997 B s e
128 211682 618 281116 Snnng Choke Raturn
130 221988 " 834 270382 - Choke Shaft
131 381512 shm 0o Lover - Throsle G2 322007 Pather - oke Shat IGNITION SWITCH HEADLIG
12 211712 Stop - Thrertle 861 8373 Sen HT
133 209707 Float - Carburetor 728 203134
134 299096 ‘Valve - Fuel Inlet 727 390233 and ‘Stiieid - Starter POSITION | CIRCUIT SE——
136 221995 . Bowl - Float 728 93523 Screw - Sem HEADLIGHT
B Zioell  (Casker- HomBowl 877 393814 Diode & Comn. Asembly IGHT swiTcH
ashar - Floa
B aait e e e ke B78 383422 Alt, Harness Assambly oFF "o
M2 299740 Nowlo- Carburstor 867 301626 Sunor-Alemator .
g B gl
unnlcwv ol Pipe . i it Par
i 8 Gomnector Included in Carburator Overhaul Kit - Part Ko, 209852 on BL
STARTER MOTOR GROUP KEY  PART DESCRIPTION T
NO.  NO. START | BS CHASSIS
§0 dowos T Bolt Ay, GROUND
R R
riva Ass
2841 gg%;g é”"’c“"'vA’?V WIRING INSULATED CLIPS
nd Ca ated Cli i f i
B e Lot 18 iulted Gl war comonac tor sriin of uni they should be replaced to properly secure your wiring. Thera ara thros In-
803 302744 Housing Ass'y.
1. LH, side of Tractor for safety switch wires (Key No. 28, page
.2 Inctudes Brush Set 2 RH. ide of Tractor securing wire harnss and cae wire (Key o3, page 14).
. > 801, on mopEL NumBER * ncludes No. 07135 CI::,:‘MKA;:" iKey No. 513) 3, Hosdlight wire (Key No. 26, page 1
810 ON HOUSING OR END CAP No: 357463 Resiitar sachin ey No. 773)

36" ROPER SNOW THROWER LAO4SAR

36" ROPER SNOWER THROWER LAO49AR Ref. Nou Ret. Part. No.
No. | No. Req.| | No. | Mo, Reg
1 fusn Assy-Header & Decal |1 || 38 |4s06 * Washer-13/32 x 1-1/2 | 3
2 9713 Decal 1 x 16 ga.
3 9663 Decal-] Wanu'n: 3 39 111378 Assy-Jackshaft hsg.& | 1
5 (3013 Blade-Scr: 1 ings
5 |7090 o Bolt-l/d-zo x 5/8 7 1| 40 |1379 Aaoy-duckanatt heg. | 1
carriage 41 | 3034 2
6 |@271178 |* Nut & Lock washer 7 || a2 |s074 R e 1
1/4-20 hex 43 (3143 Assy-Jackshaft & 1
7 3045 Shoe-Skid 2 sprocket
8 |STD533107 | Bolt-5/16-18 x 3/4 |6 || 44 |3396 *Washer-49/64 x 1-1/2
carriage x .0598 £lat
9 |@M271284 | Nut & Lock washer 6 || 45 |sTDSB0103 | *Key-3/16 sq. x 1 1
5/16-18 hex 46 |11381 Rssy-Idler Am 1
10 {9044 Assy-Auger 1 |]47 |89 Assy-Tdler Pulley 1
1 [83s0 Shatt-auger 1 [|48 |sto 723725(*polt - 3/8-16 x 2~1/2 | 1
12 9052 Bearing-Auger Shaft |2 hex hd
13 (5473 Flange-Bearing 1
14 [8287 Sprociet-Auger 1
(35 tooth) 0 | 3384 Assy-Pulley & iib 1
15 o131 P 7t a e o )8 -142671 |* Screw-Set 5/16-18 2
Self-tay x 1/2 5q hd cup pi
16 |a243 tasher=1- 1/32 x D12 |2 |52 |smsasror |+ sole=3/8-16 x 3/4 1
1/8 ex hd
17 [s18s Plateuger mownting |1 || 53 |Guads363 |* w.ashez-z/s x 7/8 1
1 [STOS20106 f Bole-5/16-10 x5/8 |3 L083 flat
hex hd 54 ISI0SS1137 |* Washer-3/h med lock | 1
19 ISTD551131 I Washer-5/16 med lock 3 55 3059 Spring 1
2 [ss2s012 f ole-l/213 x 114 |2 .
57 [STDS41050 |* Mut-1/2-13 hex 4
21 [sTDSs11s0 # hashar—l/? med lock 2 |58 !GM120389 ¢ Washer-1/2 x 1-1/4
22 [3o11 Chain-Auger Drive 1 : % .023 £lat
{70 links) 59 16979 Vasher 1
23 [sas6 Repair Kit for Chain |1 | [60 (4957 Assy-Deflector & 1
26 [9283 hssy-Stack Drive 1 oW
Bracket 61 STD522510 |* Dolt~1/4-20%1/2 hex 2
25 (9030 Shroud-Stack Drive 1 b
26 [9032 Assy-Brkt. & Tube 1 {jez |[a903 Washer-Cabic [
27 8346 e, Tube & 1 |le3 (o766 Assy-Docal & i 0
Sleeves Deflector
-Drive Tube |1 ||64 6558 Moliting-bef Lector L
3 B0 b wsenerrag s ||65 |sms2zso7 |* mole-1/4-20 x 3/4 3
e 66 3076 e iy
0 |4772 ing Washer 1 -Lift S
R ey b he 1ok |2 |[68 {o0a3 Assy-Auger (36) Camp.
A 32 (8236 U-Bolt-Level Wind 1 [|es feas? nssy-petlector ¢ '
; 1
§s i'?" ﬁ”i“ ‘“ 3 Brizs b credone ok |6 [[70 e ouard-Drive Pulley |1
'O'm’“'“@uf: 35 [5TD0533707 P Bolt-3/8-16 x 3/4 3 [ |sn
- carriage
“ i s . 36 [@4271190 P Nut & u/x:k Washer 4
o Ovder AW renacimeat ] 3/8-16 hex
E519  (10.1.78) T s oo Seemnael 37 |s10533710 mlt.!é’;ga;el 1
N rawBnrow ar ¥ s
WABAR WEE OO E520  (10.1.78) Stardard hardware - purchased locally
ML N T r MR LG E TS
\‘\hcxn‘g, WIS, TR 37



36" ROPER SNOW THROWER LAO49AR

36" ROPER SNOW THROWER LAO49AR

Ref. Part. No. Ref. Part .
No. No. Description Req] | No. No. Description eq.,
1 | 11409 Assy - Mounting Frame | 1 41 |7925 Assy - Lift Bar 1
(Upper) 42 13027 Spacer 1
2 | 1401 Assy - Pulley Mtg.Brkt| 1 43 3346 Spacer 3
3 STD551075 |*Washer - 13/16 x 1-1/2| 2 44 |STD523120#|Bolt - 5/16-18 x 2 hex 1
X .134 flat 45 |6179 Spacer L
4 11403 Hracket - Belt Adj. 1 46 i04120123 Pin - Cotter (1/8 x 1%) 1
s | 3396 *Washer ~ 49/64 x 1~1/2 12{1 47 ST571810%{Pin - Roll (316 x 1) |1
x .0598 flat 48 |5736 Pin - Locating 2
6 9775 Assy - Pulley Hsg(camp| 1 49 9778 Assy = Mounting Frame 11
7 9776 Assy =~ Pulley lisg. 1 50 |STD525015%Bolt ~ 1/2=13 x 1-1/2 1
8 8689 Bearing - Needle 2 hex
9 5074 *Fitting - GCrease 1 51 |STDS41450+|Nut - 1/2-13 hex lock 2
10 | 11404 hssy - Clutch Am 1 52 (9786 ssy - Lift ixt. 1
11 11496 Idler pulley 1 53 |644) Bolt ~ 3/8-16 x 2 hex 1
12 |SID723725 |*Bolt - 3/8-16 x 2-1/2 | 1 hd full thd
hex hd 54 111285 Spacer 1
13 | @4120388 |« Washer - 7/16 x 1 24 || 55 ©TDS25020%(Bolt - 172-13 x 2 hex |1
x .083 flat 56 |GM120389 * |Washer - 1/2 x 1-1/4 1
14 |STD541437 [aNut - 3/8-16 hex lock | S x .083 flat
15 | 11486 Wire - Belt Gage 1 57 |11d61 Stop - Position 2
16 | GM446363 |«Washer - 3/8 x 7/8 2 58 [STD523710 #|Bolt - 3/8-16 x 1 hex |2
x .083 flat 59 [11417 Assy - Pivot Brkt. 1
17 |STDS51137 |»washer - 3/8 med lock | 3
18 |STD523707 |sBolt - 3/8-16 x 3/4 4 60 |STDS231174 B0l ~ 5/16-18 x 1-3/4 | 4
hex hd hex hd
19 11407 | Bracket - Clutch Lever| 1 6l |STD541431%{Nut - B/16-18 hex lock | 4
20 | 11410 Stud - Brake Release | L || 62 |l14l8 Strap - Header Channel | 2
21 |STD541237 [aNat - 3/8-16 hex jam | 4 [| 63 (3058 Eye Bolt 2
22 | 11361 v-belt 1 64 [5713 spacer 2
23 | 11367 V-belt 1 || 65 [12al9 Bracket 1
2¢ | 11442 Assy - Belt Brake 1 || 66 |24126422 » [Bolt ~ 3/8-16 x 2-1/4 |2
25 | 6017 Spacer 1 carriage
26 {STD551050 j*Washer - 17/32 3
* 1-1/16 x .095
27 |STD624005 |+Pin - Hair 4
28 | 11414 - V-belt 1 |} 69 [6078 Handle - Lift 1
29 |sD533110 |*Bolt - 5/16-18 x 1" 1 ([ 70 |3339 lGrip - Handle 1
carriage 71 |4355 [Rod - Crank 1
30 | Q271184 |sMut & L'washer 5/16 | 6 || 72 [10840 andle - Grip 1
-18 hex 73 [11430 |Assy - Crank Support |1
Ocder M reatacemint 31 | 3059 Spring 1 || 74 |STD6240104{Pin - Hair Cotter 2
b arks Yur thin medel 32 | 11458 Assy - Clutch Rod 1|1 75 7630 Bracket 1
P \ o 33 | 11019 Assy - Clutch Brkt. 1 || 76 |4798 iSpring - Lift 1
Satwthro wee & ten 34 | 10817 Collar 10| 77 |s737 Assy - Chain & Toggle |1
MADBAN MFe Cu. 35 | 4122 «Set Screw - 5/16-18 1 78 |8222 Strap - Rear Mtg. 2
p o« (L x 5/16 socket. 7 - 5/16-18 x 5/8 {4
MACN D A MARGELGE 36 | 3077 Spring 1 hex hd
RAACTNE w IS 37 |STD533710 {*Bolt ~ 3/8-16 x 1 carr| 4 NP (11558 [Manual - Instruction 1
- 38 | @271190 |*Nut & L'washer 3/8 6 - land Repair
SEALR 3 S e 2:’( 3-1/2 |1 .
Es21  (10.1.78) o | 7 root s g e
Q 40 [STDS41037 [*Mut - 3/8-16 Lt hex | 6
*Standard Hardware - Purchased Locally

E522 {10.1.78)

REPAIR PARY

LAWN VAC Model Number PEC-301

:g" PART NUMBER DESCRIPTION REQ'D.
1 Tray and Support Assembly 1
2 Hitch Assembly 1
3 c-2-A Bag Support Ring 1
4 STD-541050 Hex Nut, 1/2-13 3
H sTD Lockwasher, 1/2 SAE 1
6 STD-525015 Hex Bolt, 1/2-13 x 1-1/2 3
7 c-3-A Engine Support and Upright 1
8 ~20-A tlosic Clamp, 6" Dia. 4
9 ~18-A Flex Hose, 6" Dla. x 40" lLong )
10 $TD-533710 Carrfage Bolt, 3/8-16 x | 2
11 Cc-25-A Boot Clamp Plate 1
12 STD-551037 Flat Washer, 3/8 SAE 2
13 STD-541237 Hex Nue, 3/8-16 6
14 Boot, 36" Mower Deck 1
16 Flex Hose, 6" Dia. x 36" Long 1
17 Blower Cone, 6" Din. 1
18 W516182N Wing Bolt, 5/16-18 x 2 2
19 W516182N Wing Bolt, 5/16-18 x 2 2
= 19 C-11-A Blower Blades (Set) 1
] 20 STD-551250 Internal Tooth Lockwasher, 1/2 2
I 2 STD-441231 Internal Tooth Lockwasher, 5/16 &
) 22 5TD-623107 Hex Bolt, $/16-24 x 7/8 4
H 23 C-16-A Canvas Bag 1
2 C-17-A Cnavas Bag Cover 1
- 25 c-29-A Pull Cord Fastener 2
< 26 C-8-A Blower Housing 1
rd 27 . 143.654192 Tecumseh HI5 45462L 1
. Model No. 143.654192
K 28 STD-523115 Hex Bolt, 5/16-18 x 1-1/2 4
& 29 STD-551131 Lockuasher, 5/16 SAE 4
30 STD-541131 Hex Nut, 5/16-18 4
31 STD-523725 Hex Bolt, 3/8-16 x 2-1/2 4
32 C-24-a Reinforcing A !
33 STD-551137 Lockwasher, 1/8 SAE 4
— 3% c-27-A Wheel, 8-174 Dia. x 2-3/4 Wide 1
o 35 C-28-A Caster Assembly 1
/ © PEC-301 + - Owner's Manual 1
: Order Al Replacement Parts For Model LAOS
PE-CO

2901 Sweeten Creew Road .
Ashville, N.C. 28803 .




PARTS LIST

FOR
42” SNOW BLADE
MODEL @) No. @EEEES L AOKLBAR

»'l \

SN

42" SNOW BLADE KIT PARTS LIST

Order Parts From

Peeco Twnc.
V409, Savkh Matn
Sevth Bead Iad

RIS

- o] rmm .|t
! 1| rmooor T3 ] oo
2 3| ioose 2| oo
H T oo v o
i 3] toess 2| o
H il s I
i 1] T s | o
H 1| avest il o
: T e 1} e
H 1] e § ] mom
© 1] 2o s 1 nou
i 3} oo o | oo
2 1} doer s | o0
3l 5| oo
T s 5 | 7o
| 20 ]
11 s s | 7em
o | s 3| e
T avoss Tl e

MININUK PARTS ORDER $5.00. ALL STANDARD HARDWARE ITEHS MAY BE PURCHASED LOCALLY.

- -



